samronas. FCC TEST REPORT Report No. : FR452305B

Appendix C. Radiated Spurious Emission Test Data
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samronas. FCC TEST REPORT Report No. : FR452305B
Relative Humidity : 22 ~23C
Test Engineer: levi zhao e | 41 ~ 429
<CDD mode>
Radiated Spurious Emission Test Modes
Mode @ Band (%a:g Antenna Modulation | Channel | Frequency gg:z RU Sample
Mode 1 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11a 36 5180 6Mbps - 1
Mode 2 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11a 44 5220 6Mbps - 1
Mode 3 | U-NII-1 5.15-5.25 | CDD 1S4T 802.11a 48 5240 6Mbps - 1
Mode 4 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT20 36 5180 MCSO0 Full RU 1
Mode 5 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT20 44 5220 MCSO0 Full RU 1
Mode 6 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT20 48 5240 MCSO0 Full RU 1
Mode 7 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT40 38 5190 MCSO0 Full 1
Mode 8 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT40 46 5230 MCSO0 Full 1
Mode 9 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT80 42 5210 MCSO0 Full 1
Mode 10 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11be EHT20 36 5180 MCSO0 RU52*4 1
Mode 11 U-NII-1  5.15-5.25 CDD 1S4T 802.11be EHT80 42 5210 MCSO0 PC 20MHz,Loc 4 1
Mode 12 U-NII-2A 5.25-5.35 CDD 1S4T 802.11a 52 5260 6Mbps - 1
Mode 13 U-NII-2A 5.25-5.35 | CDD 1S4T 802.11a 60 5300 6Mbps - 1
Mode 14 U-NII-2A 5.25-5.35 CDD 1S4T 802.11a 64 5320 6Mbps - 1
Mode 15 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT20 52 5260 MCSO Full RU 1
Mode 16 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT20 60 5300 MCSO Full RU 1
Mode 17 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT20 64 5320 MCSO Full RU 1
Mode 18 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT40 54 5270 MCSO Full 1
Mode 19 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT40 62 5310 MCSO0 Full 1
Mode 20 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT80 58 5290 MCSO0 Full 1
Mode 21 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT80 58 5290 MCSO PC 20MHz,Loc 1 1
Mode 22 U-NII-2A 5.255.35 CDD1s4T ~ S021i0e 50 5250 | MCSO Full 1
Mode 23 U-NII-2A 5.25-5.35 CDD 1S4T 802.11be EHT20 64 5320 MCSO0 RU52*4 1
Mode 24 U-NII-2A 5.25-5.35 CDD 1S4T Sé)jTlféJoe 50 5250 MCSO PC 40MHz,Loc 1 1
Mode 25 U-NII-2A 5.25-5.35 CDD 1S4T 8£|_2|T111:0e 50 5250 MCSO PC 40MHz,Loc 4 1
Mode 26 U-NII-2C5.47-5.725 CDD 1S4T 802.11a 100 5500 6Mbps - 1
Mode 27 U-NII-2C5.47-5.725 CDD 1S4T 802.11a 116 5580 6Mbps - 1
Mode 28 U-NII-2C5.47-5.725 CDD 1S4T 802.11a 140 5700 6Mbps - 1
Mode 29 U-NII-2C|5.47-5.725 CDD 1S4T 802.11be EHT20 100 5500 MCSO0 - 1
Mode 30 U-NII-2C/5.47-5.725 CDD 1S4T 802.11be EHT20 116 5580 MCSO0 - 1
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Mode Band (I%;a:g Antenna Modulation Channel ' Frequency g::: RU Sample
Mode 31 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT20 140 5700 MCSO0 - 1
Mode 32 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT40 102 5510 MCSO0 Full 1
Mode 33 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT40 110 5550 MCSO0 Full 1
Mode 34 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT40 134 5670 MCSO0 Full 1
Mode 35 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT80 106 5530 MCSO Full 1
Mode 36 U-NII-2C | 5.47-5.725 CDD 1S4T 802.11be EHT80 106 5530 MCSO0 20MHPZ(,:Loc 4 1
Mode 37 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT80 122 5610 MCSO0 Full 1
Mode 38 U-NII-2C | 5.47-5.725 CDD 1S4T 802.11be EHT80 122 5610 MCSO0 20MHPZ(,:Loc 1 1
Mode 39 U-NII-2C | 5.47-5.725 CDD 1S4T 8£|_2|T111é30e 114 5570 MCSO0 Full 1
Mode 40 U-NII-2C | 5.47-5.725 CDD 1S4T 8EO|-2|T111§0€ 114 5570 MCSO0 20MHPz(,:Loc 1 1
Mode 41 U-NII-2C | 5.47-5.725 CDD 1S4T 8E()|_2|Tlllst)§ 114 5570 MCSO0 40MHPZ(,:LOC 4 1
Mode 42 U-NII-2C | 5.47-5.725 CDD 1S4T 802.11be EHT20 100 5500 MCSO0 RU52*4 1
Mode 43 U-NII-2C | 5.47-5.725 CDD 1S4T 802.11be EHT20 140 5700 MCSO0 RU52*4 1
Mode 44 U-NII-2C | 5.725-5.85  CDD 1S4T 802.11a 144 5720 6Mbps - 1
Mode 45 U-NII-2C | 5.725-5.85 CDD 1S4T 802.11be EHT20 144 5720 MCSO0 Full 1
Mode 46 U-NII-2C | 5.725-5.85  CDD 1S4T 802.11be EHT40 142 5710 MCSO0 Full 1
Mode 47 U-NII-2C | 5.725-5.85 CDD 1S4T 802.11be EHT80 138 5690 MCSO0 Full 1
Mode 48 U-NII-3 | 5.725-5.85  CDD 1S4T 802.11a 149 5745 6Mbps - 1
Mode 49 U-NII-3 | 5.725-5.85  CDD 1S4T 802.11a 157 5785 6Mbps - 1
Mode 50 | U-NII-3 | 5.725-5.85 CDD 1S4T 802.11a 165 5825 6Mbps - 1
Mode 51  U-NII-3 | 5.725-5.85 CDD 1S4T 802.11be EHT20 149 5745 MCSO0 Full 1
Mode 52 U-NII-3 | 5.725-5.85  CDD 1S4T 802.11be EHT20 157 5785 MCSO0 Full 1
Mode 53 | U-NII-3 | 5.725-5.85 CDD 1S4T 802.11be EHT20 165 5825 MCSO0 Full 1
Mode 54  U-NII-3 | 5.725-5.85  CDD 1S4T 802.11be EHT40 151 5755 MCSO0 Full 1
Mode 55 U-NII-3 | 5.725-5.85  CDD 1S4T 802.11be EHT20 149 5745 MCSO0 RU52*4 1
Mode 56 = U-NII-3 | 5.725-5.85 CDD 1S4T 802.11be EHT40 159 5795 MCSO0 Full 1
Mode 57 U-NII-3 | 5.725-5.85  CDD 1S4T 802.11be EHT80 155 5775 MCSO0 Full 1
Mode 58 | U-NII-3 | 5.725-5.85 CDD 1S4T 802.11be EHT20 165 5825 MCSO0 RU52*4 1
Mode 59 | U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11be EHT80 155 5775 MCSO0 ZOMHPZC,:LOC 4 1
Mode 60 U-NII-3 | 5.725-5.85  CDD 1S4T 802.11be EHT80 155 5775 MCSO 20MHPZ(,:LOC 1
Mode 92 | U-NII-1 | 5.15-5.25 | CDD 1S4T 802.11a 48 5240 6Mbps -

Note:

1. U-NII-1/U-NII-2A/U-NII-2C band-edge test data refer to “Appendix C. Radiated Spurious Emission Band-Edge Test

Data for U-NII-1/U-NII-2A/U-NII-2C”

2. There are two samples under test, sample 1 is Inpaq antenna and sample 2 is AOT antenna. According to the

difference, we choose sample 1 to full test and the sample 2 to verify the worst case for RSE.

3. Loc: Puncture Location. PC: channel puncturing.
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Summary of each worse mode

Mode Modulation Ch. (qu) (dléi(/ellm) (dléhny;m) M(zrg)in Pol. 'Z(\alzk Result | Remark
1 802.11a 36 10360.00 44.10 68.20 -24.10 \Y PEAK Pass Harmonic
2 802.11a 44 10440.00 45.32 68.20 -22.88 H PEAK Pass Harmonic
3 802.11a 48 10480.00 45.11 68.20 -23.09 \Y PEAK Pass Harmonic
4 802.11be EHT20 36 10360.00 44.20 68.20 -24.00 H PEAK Pass Harmonic
5 802.11be EHT20 44 10440.00 46.44 68.20 -21.76 \% PEAK Pass Harmonic
6 802.11be EHT20 48 10480.00 45.87 68.20 -22.33 \% PEAK Pass Harmonic
7 802.11be EHT40 38 10380.00 42.96 68.20 -25.24 \Y PEAK Pass = Harmonic
8 802.11be EHT40 46 | 10460.00 42.92 68.20 -25.28 \ PEAK Pass = Harmonic
9 802.11be EHT80 42 10420.00 43.01 68.20 -25.19 H PEAK Pass  Harmonic
12 802.11a 52 10520.00 45.13 68.20 -23.07 \% PEAK Pass Harmonic
13 802.11a 60 10600.00 45.43 74.00 -28.57 H PEAK Pass Harmonic
14 802.11a 64 10640.00 45.03 74.00 -28.97 \% PEAK Pass Harmonic
15 802.11be EHT20 52 | 10520.00 45.20 68.20 -23.00 H PEAK Pass = Harmonic
16 802.11be EHT20 60 | 10600.00 44.93 74.00 -29.07 H PEAK Pass = Harmonic
17 802.11be EHT20 64 10640.00 44.41 74.00 -29.59 \% PEAK Pass Harmonic
18 802.11be EHT40 54 10540.00 45.70 68.20 -22.50 H PEAK Pass Harmonic
19 802.11be EHT40 62 10620.00 43.06 74.00 -30.94 \% PEAK Pass Harmonic
20 802.11be EHT80 58 10580.00 42.78 68.20 -25.42 \% PEAK Pass Harmonic
22 802.11be EHT160 50 10500.00 43.83 68.20 -24.37 H PEAK Pass Harmonic
26 802.11a 100 11000.00 45.16 74.00 -28.84 H PEAK Pass Harmonic
27 802.11a 116 11160.00 44.95 74.00 -29.05 H PEAK Pass Harmonic
28 802.11a 140 5398.00 52.06 54.00 -1.94 V  Average Pass Harmonic
28 802.11a 140 11400.00 45.49 74.00 -28.51 \% PEAK Pass Harmonic
29 802.11be EHT20 100 11000.00 44.88 74.00 -29.12 H PEAK Pass Harmonic
30 802.11be EHT20 116 11160.00 45.69 74.00 -28.31 H PEAK Pass Harmonic
31 802.11be EHT20 140 11400.00 45.66 74.00 -28.34 \% PEAK Pass Harmonic
32 802.11be EHT40 102 11020.00 44.55 74.00 -29.45 H PEAK Pass Harmonic
33 802.11be EHT40 110 11100.00 45.53 74.00 -28.47 H PEAK Pass Harmonic
34 802.11be EHT40 134  11340.00 44.82 74.00 -29.18 H PEAK Pass Harmonic
35 802.11be EHT80 106 = 11060.00 43.43 74.00 -30.57 H PEAK Pass Harmonic
37 802.11be EHT80 122  11220.00 45.73 74.00 -28.27 H PEAK Pass Harmonic
39 802.11be EHT160 114 11140.00 43.36 74.00 -30.64 \% PEAK Pass Harmonic
44 802.11a 144 11440.00 45.21 74.00 -28.79 H PEAK Pass Harmonic
45 802.11be EHT20 144 11440.00 45.77 74.00 -28.23 \% PEAK Pass Harmonic
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Mode Modulation Ch. (":\;ﬁ'(l) (dlé?XIeIIm) (dléiun\]/i/tm) M(?jrg)in Pol. 'Z(\alzk Result | Remark
45 802.11be EHT20| 144 11440.00 45.77 74.00 -28.23 \% PEAK Pass Harmonic
46 802.11be EHT40 142 11420.00 45.35 74.00 -28.65  V PEAK Pass | Harmonic
47 802.11be EHT80 138  11380.00 45.64 74.00 -28.36 \Y PEAK Pass | Harmonic
48 802.11a 149 | 5648.60 60.94 68.20 -7.26 \% PEAK Pass | Band Edge
48 802.11a 149 | 11490.00 45.76 74.00 -28.24 H PEAK Pass Harmonic
49 802.11a 157 | 5626.60 63.39 68.20 -4.81 \% PEAK Pass | Band Edge
49 802.11a 157  11570.00 36.60 54.00 -17.40 V | AVERAGE @ Pass | Harmonic
50 802.11a 165 5971.42 56.68 68.20 -11.52 \% PEAK Pass Band Edge
50 802.11a 165 11650.00 48.32 54.00 -5.68 V | AVERAGE | Pass Harmonic
51 802.11be EHT20 149 @ 5625.42 60.37 68.20 -7.83 \% PEAK Pass Band Edge
51 802.11be EHT20 149 | 11490.00 45.86 74.00 -28.14 \% PEAK Pass Harmonic
52 802.11be EHT20 157 @ 5627.00 63.67 68.20 -4.53 \% PEAK Pass Band Edge
52 802.11be EHT20/ 157 11570.00 36.37 54.00 -17.63 V | AVERAGE | Pass Harmonic
53 802.11be EHT20 165 5930.22 57.19 68.20 -11.01 \% PEAK Pass Band Edge
53 802.11be EHT20| 165 11650.00 47.50 54.00 -6.50 V | AVERAGE | Pass Harmonic
54 802.11be EHT40 151 @ 5634.49 64.77 68.20 -3.43 \% PEAK Pass Band Edge
54 802.11be EHT40 151 | 11510.00 45.13 74.00 -28.87 \% PEAK Pass Harmonic
55 802.11be EHT20 149 5634.60 62.65 68.20 -5.55 \Y PEAK Pass | Band Edge
56 802.11be EHT40 159 @ 5628.60 61.33 68.20 -6.87 \% PEAK Pass | Band Edge
56 802.11be EHT40 159 | 11590.00 36.59 54.00 -17.41 V | AVERAGE Pass Harmonic
57 802.11be EHT80 155  5636.60 67.41 68.20 -0.79 \% PEAK Pass | Band Edge
57 802.11be EHT80 155 11550.00 45.67 74.00 -28.33 \% PEAK Pass = Harmonic
58 802.11be EHT20 165 5941.42 59.62 68.20 -8.58 \ PEAK Pass | Band Edge
59 802.11be EHT80 155 5646.60 61.88 68.20 -6.32 \ PEAK Pass | Band Edge
60 802.11be EHT80 155 5623.00 62.19 68.20 -6.01 \% PEAK Pass | Band Edge
92 802.11a 48 | 5395.98 50.30 54.00 -3.70 V | AVERAGE | Pass | Band Edge
92 802.11a 48 | 10480.00 45.03 68.20 -23.17 H PEAK Pass Harmonic
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Radiated Spurious Emission Test plots

Pol. Horizontal Fundamental
" Level (dBuim)
134
95
ik
L] 1 | 7 U-UN-A -G
13
L]‘ M}M ittt
N L it g b
Peak Blank o fhas”
1 ki
1000 0. 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg

1 5180.00 116.98 ------ - 183.45 34.42 18.63 36.63 0.08 382 147 PEAK
i Level {dBuVim)
134
98
ik
6:
. L UL -H-NII-ZCJAVGl
o \
e ]
Avg Blank e
jrk
1 A
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B dB OB n deg
1 5180.00 110,11 ------ ----m- 161,69 34.42 10.63 36.63 B.80 382 147 AVERAGE
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Pol. Vertical Fundamental
" Level {dBuim)
138
958
1.3
L] 1 | 7 UN-UN-ZAUNI-ZC
13
d kbt e WW‘“W e
Peak Blank W o
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Limit Read  Ant (able Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl /e d G defm 6 B dB deg
1 5180.00 124,35 -—----- - 115,89 34.43 18.64 36.61 0.0 188 165 PEAK
B Level {dBuim)
138
95
ik
6F
L L1 U-I-U-HI-28--NIL2CHVG)
ol Y
LA
N el L ——
Avg Blank il
jrk
1 ki
1000 0. 3400, 4600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe /e d G dfm b B &8 deg
1 5180.00 116,36 ------ ------ 107.99 34.43 10.64 36,61 0.00 109 165 AVERAGE
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Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
N _ o NN 280 2C(AVG) 1 ) UL 2A UNI-ECIAVG)
m ol
Peak s P s i
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.00 44.04 08.20 -24.16 58.19 37.36 15.45 66.% @.00 -~  --- PEAK 1 10360.00 44.10 68.20 -24.10 58.25 37.36 15.45 66.9% @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C1-8 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuVim)
138
958
83
L] 1 7 UI-UN-AN-2C
6:
ol W A T L ot
Peak Blank o WW
1 ki
1000 0. 3400, 4600, 1000
Frequency (MHz)
Limit Read  Ant (able Preamp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuV/m  dB oBwV dB/m  oB B 0B om deg

1 5212.00 116,24 ----mn --s-n- 107.68 .46 10.67 36,57 0.00 312 151 Peak
i Level (dBuvim)
134
95
03
6:
. L U-NIAU-N-2A-U-NI-2C ANV
i
Avg Blank ﬁﬂw—u—”"“t“w“d -
prk
|l
1 ki
1000 0. 3400, 4600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1521000 10602 - ---- 9946 .46 10.67 6.7 0.00 312 1] Average
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Pol. Vertical Fundamental
B Level (dBuvim)
138
95
ik
L] U T UI-UN-ZA N2
6:
3 | e, i AM M‘MWMW WinfighH]
Ay d
Peak Blank WWW
3!
1 ki
1000 0. 3400 4600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg

1 524,00 122,28 oo weeee 113,65 .47 10.67 36,55 0.00 110 165 Peak
B Level (dBuim)
134
95
ik
6:
L . NN 2A-U-I-2C/G)
0l
Avg Blank SNSRI Gy Lo
3!
e
1 9l
1000 0. 5800. 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 524,00 1371 ----vv -ooeme 18512 34.47 10.67 36.55 0.68 116 165 Average
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Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

L R 1||.1A.u.j||.zcwg L O i)
Peak 8 WW’MW : 1 e ARy

e T TP
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10440.00 45.32 68.20 -20.88 59.28 37.44 15.50 66.92 @.00 -~ .- PEAK 1 10440.00 4.9 068.20 -23.24 58.92 37.44 15.52 66.92 @.00 -~  --- PEAK
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Pol. Horizontal Fundamental
" Level (dBuVim)
138
95
ik
L] 1 L UI--U-N-2ANI-2C
6F
! s I
Peak Blank o WW”W
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1 5230.80 11438 -=-eer =eeees 10576 .45 10.68 3654 0.00 295 11 Pesk

B Level (dBuvim)

134

95

3

U-NI-A-U-A-2A- -2

A O R )

Avg Blank 4 e A B e
el
1 ki
1000 0. 4600, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1 5236.00 106,91 ------ ----m- 98,28 .40 10.68 36.53 .88 295 151 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-12 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
138
98
ik
L] i T UN-UN-ZA- UG
6:
0l WM " Judiil iy M M%‘MW
Peak Blank 4 WW
1 ki
1000 0. 3400, 4600, 1000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg

1 5242.00 120,88 ------ - 1143 3449 1068 36,52 0.00 105 164 Peak
B Level {dBuim)
134 1
98
1.3
6:
. L U-NIAU-N-2A-U-I-2C A
0l
N ———
Avg Blank 4 B ]
Ol
1 9l
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1 5242.00 112,58 ------ ------ 103,93 34.49 10.68 36,32 0.00 103 104 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-13 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1T
N _ o NN 280 2C(AVG) 1 ) C UNENLAUNIECIAVG)
Peak f M-l
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 4470 68.20 -23.50 5.5 37.48 15.56 66.89 .00 PEAK 1 1p480.00 45.11 68.20 -23.09 58.9% 37.48 15.56 66.89 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
i Level (dBuVim)
1
138
915
8.
] 1N i = UCNIA-U-N-2A-U-N-2C
65
ol Wl HMWWMWV M Mk i
fpe!
Peak Blank flp”
1!
1 ki
1000 200, 0. 400, 5800. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBWV dB/m B B OB am  deg
1 5180.00 117.29 --eeev woeee 108,87 M40 1063 3663 Q.00 Bl LS PEA

el B

138

95

83

U-NI-A LI 2-U-HI-2C VG
\

]
Mﬂmuﬁ"u—""‘”‘“"
Avg Blank 2 i
1 Al
1000 200 340, 4600 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe /e d G dfm b B &8 deg
1 5180.00 108,13 ------ ------ 99,70 .41 10.63 36.63 0.0 331 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-15 of 293

TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
" Level {dBuim)
134
98
03
L] 1 T UNI-UNIZA-U-NI-2C
13
i il n"
1 et s
Peak Blank P
3!
1 ki
1000 20 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
MW/ B/ B W cifn 6 b 63t
1 5180.00 123.09 - - 114,60 34.44 18.65 36.60 0.6 122 165 PEAK
" Level (dBuim)
138
98
ik
61:
. L U-NIAU-N-A-U-I-CRVE)
0l Aﬂ [
Lt [ il
e
Avg Blank 4 T
1 ki
1000 200, 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW/ B W cifn B b 63l
1 5180.00 114,54 -----s -ooeme 106,08 34.43 10.64 36.61 0.00 122 165 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-16 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

UM ALALICNG)

L Y 1||.1A.u.j||.zcwg L .
488 | : I
Peak MMWMW WWWW

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.00 44.20 68.20 -24.00 58.35 37.36 15.45 66.% @.00 -~  --- PEAK 1 10360.00 43.97 68.20 -24.23 5812 37.36 15.45 66.9% @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-17 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuvim)
134
95
ik
L] 1 17 UAI-UN-A -2
6:
" M"”wmm“ L e
Peak Blank 31 e
1 ki
1000 20 3400, 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1 5212.00 116.46 ------ ------ 167.9 34.46 10.67 36.57 0.8 312 150 Peak

B Level (dBuim)

138

95

LiKi

6:

U-AI-1-U-N-28 - 2C

A O R ]

Avg Blank o IR e
T
1 Al
1000 20. 3400, 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB oBwv dB/m oB B 0B om deg
1 5212.06 108.13 ------ ----- 99.57 .46 10.67 36.57 0.00 312 150 Average

Sporton International Inc. (Kunshan) Page Number : C1-18 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuvim)
138
915
3
L] U L UI-U-N-2A -2
61:
d WW L - LT Ay o)
Peak Blank o e
1 ki
1000 0. 3400 4600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe /e d W dfm 6 B &8 deg
1 5224.00 121,37 ------ <o 112,78 .47 10.67 36,55 0.00 100 161 Peak
B Level (dBuvim)
138
915
ik
ﬁl:
L L. L U028 lI-NI-ZC[ArGl
' N_r—ﬂ’u u.u-h«.._
RV
Avg Blank 4 e ]
e
1 ki
1000 200 340, 4600 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe /e d G dfm b B &8 deg
1 5224.00 11242 -----s --oem- 103,83 .47 10.67 36,35 0.00 109 161 Average
Sporton International Inc. (Kunshan) Page Number 1 C1-19 of 293

TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
iy U-HI-4-U-N- 28 UL H-2C i U-NIA--N2A- U802
S 1T S 1
1 _ UNILA-GAT-2A--H0-2CIAVG)| 1 _  UNI-UNI-ZA-NI-2CAVG)|
] 1 il 1
Peak ap ‘ WWWMWWW
e WL
Avg 18 !
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10440.00 4570 68.20 -20.48 59.68 37.44 15.50 66.92 .00 === PEAK 1 10440.00 46.44 68.20 -20.76 6040 37.44 1552 66.92 0.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-20 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuvim)
134
95
83
L] 1 L UNI-U-NI-2A-U-NI-2C
61:
Il L MWW|M gl
Peak Blank 31 Lt
1 ki
1000 200 3400, 4600 5300, 7000
Frequency (WHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B A8 B n deg

1 5230.00 116,32 - - 167,70 .45 10.68 36.54 0.00 296 149 Peak
B Level (dBuVim)
138
95
K
6:
. L U-NIAU-N-2A-U-NI-2C AV
ol
Avg Blank o PETRE e
o=
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 5230.00 107,41 ---nem =eeee- 98,79 .45 10.68 3654 0.0 296 149 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-21 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
1
138
9158
813
L] i T UN-UN-A -
6:
i WN‘W" LA s ¥ ¥ W MWM“ et
Peak Blank Lo
3!
1 Al
1000 200, 3400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBwv dB/m B B dB m deg

1 5236.00 120.87 - - 112.24 34.45 1060 36.53 0.00 207 360 Peak
B Level (dBuVim)
134 1
98
83
61:
. L U-NIAU-N-A-U-I-2C )
" e
Avg Blank 4 PRSI Vg b S
P
1 ki
1000 200, 3400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 5236.00 110,89 ------ ------ 103,26 445 10.60 36.53 0.00 207 360 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-22 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
mmdmmvm o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
1
Peak s *‘ b
W Mot AE -
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 45.17 68.20 -23.03 59.62 37.48 15.56 66.09 @.00 ---  --- PEAK 1 1p480.00 45.87 68.20 -22.33 59.72 37.48 15.56 66.89 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-23 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level {dBuVim)
134
915
Lk
L] U | 7 UAI-UN-2A -2
6:
ol WW}"“W“"MM"M Kb MWMWW
Peak Blank 4 WW
1 ki
1000 0. 5800, 1000
Frequency (MH)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg

1 5200.80 111.22 ----- -ooee- 102,69 34.45 10.66 36.58 0.00 316 149 Peak
B Level (dBuvim)
138
98
Lk
61:
. . U-HIA-U-HI-28-U-N1-2C8V6)
il \—,"‘/_J
ey ]
Avg Blank 2 e
T
1 ki
1000 0. J40. A600. 5800, 1000
Frequency (MH)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B A8 B n deg
1 5180.00 102.83 ------ ------ 93.57 3443 10.64 36.61 .80 316 149 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-24 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
134
975
813
] (I 1 | 7 UNIA-U-N-2A-U-I-2C
ﬁl:
ol i LI M)MJ it i
Peak Blank 2 WW
1 ki
1000 2200, 3400, 4600. 5800, 7000
Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuv dB/m A8 B 4B om  deg

1 5194.00 117.45 ------ ------ 108.94 34.45 10.65 36.50 Q.00 102 163 Peak
1 Level (dBuVim)
134
975
813
GE
L L -1 -U-Hi-2A-U-NI-2C4V6)
il i
Avg Blank u ﬁﬁu—w—«”} P T
o™
1 3
1000 2200, 3400, 4600, 5600. 7000
Frequancy (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m  dBE A8 B o deg
1 519400 108.26 ------ ------ 99.75 3445 10.65 36.59 .00 182 163 Peak

Sporton International Inc. (Kunshan) Page Number 1 C1-25 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
mmmmm o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 B NN 2A - 2CHAVG) 1 B -1 28--H1-2CHAVG)
Peak : e
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.08 4199 08.20 -26.21 56.09 37.38 15.47 66.95 @.00 -~  --- PEAK 1 10380.00 42.9 68.20 -25.24 57.86 37.38 15.47 66.95 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-26 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuVim)
138
9158
ik
L] 1 AL UNI-UN-2A -G
6F
b o TR L Sy pye .«MWW”M b
Peak Blank g™
3!
1 Al
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuv/m  dB oBwV dB/m oB B 0B om deg
1 524.00 113,05 -eemee eeeen 104,66 34.47 10.67 36.55 0.00 331 147 Peak

el B

138

95

3

6:

U-AI-1-U-NI-2A-U-NIL-2C V6]

L

N —
Avg Blank 2 e
[
1 ki
1000 20. 5300, 7000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5218.00 104,35 -----s weeeee 95,77 .47 10.67 36.56 0.0 331 147 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-27 of 293
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
138
95
1.3
L] 1 L UN-UN-ZA NG
6:
0l WM sttty el iyl i
Peak Blank N it
1 Al
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant (able Preamp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dB/m  dB 0B OB m  deg

1 5236.00 118,69 ------ ------ 110.06 34.45 10.68 3653 0.00 108 162 Peak
B Level (dBuVim)
134 1
98
83
61:
. L U-NIAU-N-2A-U-I-2C WG]
" b ]
Avg Blank 4 i ma el
e
1 ki
1000 200, 3400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 5236.00 110.02 ------ ---e- 10139 3445 10.60 36.53 0.00 100 162 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-28 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

L L UG UM ALALICNG)

Peak e it by DMWWWM

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1p460.00 42.9% 068.20 -25.30 56.81 37.46 15.54 66.91 @.00 -~  --- PEAK 1 1p460.00 42.92 68.20 -25.28 56.83 37.46 15.54 6691 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-29 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuVim)
134
975
813
] | ] 1] [~ UHIA-U-NI-2A-U-NI-2C
6:
il e ' et WWM‘
At {
Peak Blank 3,_ e
1 ki
1000 2200. 340 4500, 5800 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB B dB/m A8 dB  dB  m  deg

1 5200.00 109,13 ------ ------ 100,66 34.45 10.66 36.58 0.00 330 146 Peak
mLewal(dllu\'lm]
138
975
813
650
U-NI-1-U-HI-2A-U-NI-2CYG)
o =it
Avg Blank s e ]
—
163
1000 2200, 400, 4600. 5800. 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB BV dB/m A8 A8 A8 am deg
1 5215.00 99.87 ------ ------ 90.49 34.47 10.67 36,56 0.00 330 146 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-30 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level {dBuim)
138
95
ik
L] i | UN-UNIZAUNL-IC
6:
9 i itk " R
et G
Peak Blank st
1k
1 ki
1000 0. 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB oBwv dB/m o B 0B om deg

1 5212.00 115,08 ------ ------ 106.52 .46 10.67 36.57 0.00 101 164 Peak
i Level (dBuvim)
1134
1
95
8.3
6F
. L NI A2 -IJ-NII-ZC%TGl
3 |
Avg Blank o u-"‘“-ﬂf"‘“—“"JNJ madl
e
1 ki
1000 0, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m Buv/m  dB dBW dB/m B A8 A8 o deg
1 5236.00 105,31 ------ --o-- 96.68 34.45 10.65 36.53 0.00 181 164 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-31 of 293
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak y pmrreerye—_ L
WW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10420.00 43.01 08.20 -25.19 57.61 37.42 15.50 66.93 @.00 -~  --- PEAK 1 1p420.00 429 68.20 -25.26 56.9 37.42 15.51 66.93 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-32 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuVim)
138
9158
ik
L] 1 |7 UN-UN-A -G
6:
s Jusetlgy oy
) P bt
Peak Blank L
3!
1 ki
1000 0. 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedwn W B W dn B & @B m e
1 5180.00 113,68 ------ ------ 105,18 34.42 10.63 36.63 0.08 300 147 PEAK
i Level {dBuim)
138
95
83
6:
L L1 U-NIA-U-N-ZAU-I-2CVE)
P \
| ™t e i
L
Avg Blank 4 T
1 ki
1000 200, 3400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Wedwn W B W dn B & @B m e
1 5180.00 106,15 ------ ------ 9973 M40 10.63 36.63 .00 380 147 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-33 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
138
915
813
L] 1 = UNI-UNI-2A---2C
ﬁl:
. Prissnit
| . b W‘MM ¥ W
™
Peak Blank e
!
1 ki
1000 20 2400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg

1 5180.00 122,66 ---=-- ------ 11420 34.43 10.64 36.61 0.00 100 167 PEXK
B Level (dBuVim)
134
98
83
61:
. L U-NIAU-N-2A-U-I-2C V)
gl 7, Y
e I i S
L]
Avg Blank N e
1 ki
1000 200, 3400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 5180.00 113.84 - ------ 105,38 34.43 10.64 36.61 0.00 100 167 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-34 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuvim)
138
95
83
] 1 = UIA-D-NI-2A-U-N1-2C)
i
b i fat
L4
Peak Blank 3!
1 ki
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBuv dB/m dB dB B om deg
1 5210.00 111,69 ----ns --emms 103.16 34.45 10.66 36.58 0.0 328 150 PEM
B Level (dBuvim)
138
95
ik
6:
L L. L U-NIA-U-A-28 H-NIWGl
o /
o LT e S
[ e
Av Blank ulll
9 0 T
1 ki
1000 2200, 5800, 7000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deuV/m Buv/m  d8 dBw dB/m B A8 OB m deg
1 5210.00 102.28 ------ ------ 93.61 34.47 18.67 36.55 0.08 328 150 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-35 of 293

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
1 Level (dBuVim)
134
975
813 |
] I 1 J T UNIA-UNI2A-N-2C
65. i
3 M‘. I s "
Peak Blank " o
1 kl
1000 200. 4500. 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
W W /e @ o dn @ B B deg
1 5210.00 116.99 ------ ------ 108.48 34.45 10.65 36,50 0.00 128 165 PEAK
" Level (dBuVim)
138
975
813
5;
- L U-HI-1-U--24 -U-NII-Z(;&Al
1 ol |y
= S s e
—— e
Avg Blank Y =
1 ki
1000 200. 3400, 5800, 000
Frequency (MHz)
Limit Read  Ant (able Preamp  Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
W W/ dB/n @ BN dem @8 B @8 deg
1 5218.00 167,99 ------ ------ 99.43 3446 10.67 36.57 0.00 128 165 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-36 of 293

TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuvim)
134 1
915
ik
L] U |7 UA-UN-ANI-2C
61:
] A mew
Aol
i
Peak Blank 2 s
1 Al
1000 200 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe Ba/n  d W dfm b B @B deg
1 5260.00 11170 ------ - 182,99 3451 18.70 36.50 0.08 188 B85 PEAK
B Level (dBuvim)
138
1
915
ik
ﬁl:
. . U-HIA-U-HI-2A-U-N1-2C(AG)
ol
I | W S S —
h’_"_"h..,_,_.w.a
Avg Blank N eaalh
1 Al
1000 200. 4600. 5300, 700
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi dbur B & G dm & & f deg
1 5260.00 104,76 ------ ------ 9.85 3451 10.70 36.58 0.0 180 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-37 of 293

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
138
98
ik
L] i 0T UN-UNL-ZA- UG
6:
.. R L
Peak Blank N et
1 ki
1000 0. 3400, 4600, 1000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg

1 5260.00 128,55 ------ - 111,83 3451 18.70 36.49 0.6 188 166 PEAK
i Level {dBuVim)
134 1
95
813
6F
L L -1 N-2A-U-HI-2C1AG)
0l il i
Bl —
o e i ke
Avg Blank N e
16.3
1000 20 400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m Buv/m  d8 dBW/ dB/m B A8 B on deg
1 5260.80 11123 --mmm -oeeee 102,51 .51 1870 36.49 6.0 108 166 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C1-38 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

L L UG UM ALALICNG)

s 1 g 1 i
Peak i A it T

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10520.00 44.62 68.20 -23.58 58.37 37.52 15.60 66.67 @.00 ---  --- PEAK 1 19520.00 45.13 68.20 -23.07 58.88 37.52 15.60 66.87 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-39 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuim)
138 !
95
ik
T UL L] 1 T NG
6:
™ lutrbi st
] e i it
Peak Blank Pt
prk
1 9l
1000 200, 5800. 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 5300.00 113.74 ------ --oeme 164.91 34.55 10.72 36.44 .00 143 85 PEAK

B Level (dBuvim)

138

975

3

6:

-2 -2 A

ﬂ_,ﬁMM—-—

[
Avg Blank -

3!

1 Al

1000 20. 3400 4600. 5300, 7000

Frequency (MHz)
Limit Read  Ant (able Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dB/m  dB A8 OB m  deg
1 5300.00 105,75 - - 96.92 34.55 10.72 3644 .88 143 85 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-40 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
134
95
813
L] 1 T U-UN-2AN-2C
61:
. e, bt b
o W “ i WW i
Peak Blank 31 f
1 ki
1000 200, 3400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modln e B W B B B B w i
1 5300.00 121.13 ------ ---mme 112,38 34.55 10.72 36.44 .60 108 166 PEAK
B Level (dBuVim)
1134 i
915
813
61:
L . NI 2-U-I-2CHAVE)
ol 1 [y
O o e —
Avg Blank | e
3!
1 ki
1000 200, 3400, 400, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modlo e B i B B B B w g
1 5300.00 110,53 - ------ 102,70 4.5 10.72 36.44 0.00 100 166 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-41 of 293

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
1Mhﬂml(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak b *‘ A A
MWWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10609.00 45.43 74.80 -28.57 58.99 37.60 15.67 66.83 .00 PEAK 1 10609.00 44.81 74.80 -29.19 58.37 37.60 15.67 66.83 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-42 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuvim)
134 !
95
ik
L] 1 0 U-UN-A -2
6:
Y Ai
] " AT T L
T
Peak Blank . L
1 ki
1000 20 3400, 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modlo e B W @ B B & w i
1 5320.0 113.36 - - 164,46 3457 18.73 36.40 0.6 139 B85 PEAK
B Level (dBuim)
fl i
915
3
ﬁl:
L L. L U-AI-A-LN-2A-U-NI-2C AV
ol
[PV R e S —
T g
Avg Blank 2 il
1 Al
1000 0. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Wedwn W B W dn B & @B m e
1 5320.00 105,83 - ------ 96,95 34.56 10.73 36.41 0.00 139 85 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
134
95
813
L] 1 [ UNI-UNI-2A-0NI-2C
61:
it
' i
Peak Blank 31 e
1 ki
1000 200, 3400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndwn B GW dn B & @B m g
1 5320.00 119.98 ------ - 11108 3457 18.73 36.40 0.6 188 165 PEAK
" Level {dBuim)
" ol 1
98
ik
ﬁ:
. L UL H-NI-ZC[A\T@
0l |}
I s S e —
[ e T i
Avg Blank 2 -~
1 ki
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant (able Preamp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdBun e B B0 dn B & B o deg
1 5320.00 11184 v - 182,94 3457 18.73 36,40 0.60 108 165 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-44 of 293

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B NN 2A - 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak y <W
Wi, Pnbp e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10640.00 4451 74.00 -29.49 56.61 37.68 15.71 66.51 .00 PEAK 1 10640.00 45.03 74.80 -28.97 58.53 37.60 1571 66.6L @.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-45 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol.

Horizontal

Fundamental

Peak

Blank

B Level (dBuvim)

138

975

3

= UNIA-ULN-2A-U-NI-2C)

RN

ity

il

Linit Read  Ant
Freg Level Line Margin Level Factor

Mz dBub/m dBuV/m  dB dBuv dB/m
1 5260.00 116,13 ------ ------ 107,41 3,51

3400, 4600.
Frequency (MHz)

Cable Preamp  Aux  APos  TPos

Lass Factor Factor

18.70 36.49 0.00

5800, 7000

Pt

Remark

Avg

Blank

LB

138

95

83

6:

U-AI-A-U-N-26

3!

i

U-NI-2CIAYG)
_»J"""‘KGLA-’W

1000 200
Frequ

Linit Read  Ant
Freq Level Line Margin Level Factor

MHz dBuV/m dBuv/m  dB  dBuV  dB/m
1 5260.00 104,43 «-emue meeees 95,71 3451

ency (Wtz)

Cable Preamp  Aux  APos  TPos

Loss Factor Factor

18.70 36.49 .00

18

7000

Remark

368 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Num

ber : C1-46 of 293



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
1
138
9158
1.3
L] i T UNA-UN-ZA- -
6:
sl
9 M b MMMW o i
Peak Blank 2 s
1 Al
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBwv dB/m B B dB m deg

1 5260.00 122,13 - - 113,41 3451 18.70 36.49 0.6 183 166 PEAK

" Level (dBuVim)

m i

915

813

ﬁl:

L L1 U-NIH-UAI-2 -lI-NII-ZC(ﬁGl

ol 1 1

N ]
™ i
Avg Blank T

!

1 ki

1000 20 2400, 400, 5800, 1000

Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Wz G/ /e g8 G dfn b B & deg
1 5260.08 111,26 ---=-- --e--- 102,54 3450 10.70 36.49 0.0 103 166 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-47 of 293

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertica
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

UNILA-GAT-2A--H0-2CIAVG)|

UM ALALICNG)

Peak b |
e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10520.08 45.20 68.20 -23.08 58.95 37.52 15.60 66.67 @.00 -~  --- PEAK 1 19520.00 44.85 68.20 -23.35 5B.60 37.52 15.60 66.87 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-48 of 293

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuVim)
m 1
915
ik
L] i I UNA-UN-ZA-H-EC
6:
|| i MM ot J.«W WWWWWWMW‘
T
Peak Blank Pt fal
1 ki
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m Buv/m  d8 B dB/m B B B n deg
1 5300.00 112,63 ---=-s --ee-- 103,84 34.54 1071 36.46 0.00 305 145 PEX

el B

138

915

83

U-HIA-U-HI-28--NIL-2C( M)

| e e
P
Avg Blank s i

A

1 ki

1000 0. 5800, 1000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dB/m  dB OB OB m  deg
1 5300.00 104,63 ------ ------ 95.84 3454 10.71 36.46 0.0 385 145 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-49 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuvim)
1
138
95
i
] 1N 1 {7 UHIA-U-NI-ZA-U-NI-2C
13
o it il M Ly
A
Peak Blank N (i
1 ki
1000 20, 3400. 4500 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MHz deuv/m dBuv/n  dB dBw dBfm  dB A8 B m deg
1 5300.00 120.34 ------ ----es 111,50 34.55 18.72 36.43 0.8 103 165 PEAK
ml.evel(dBile]
138 1
915
3
6.0
. L NN ZA DN 2CAY)
“ T M ! I SRS S
_J‘F‘____‘_‘__F,.F""‘-‘—« oot
Avg Blank 15
16.3
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m 48 dBuwW  dB/m dB d8 d8 m  deg
1 5300.00 110,98 ------ ------ 102.15 34,55 18.72 36.44 @.00 183 165 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-50 of 293

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
iy U-HI-4-U-N- 28 UL H-2C i U-NIA--N2A- U802
S _1 T S 1T
N _ o NN 280 2C(AVG) 1 ) C UNENLAUNIECIAVG)
Peak : WW
mw
Avg 3!
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10609.00 44.93 74.00 -29.07 58.49 37.60 15.67 66.83 .00 PEAK 1 10609.00 44.65 74.80 -29.35 58.21 37.60 15.67 66.83 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-51 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

B Level (dBuim)

1134 1

915

3

T T i = UM ONLAUNL

6, T
AT it e

Peak Blank 2

1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBwv dB/m B B dB m deg
1 5320.0 112,83 - - 183.93 3457 18.73 36.40 0.6 282 360 PEAK

el B

138

975

3

6:

U-NIA-U-A-26 -H-NII-!C(AVﬂil

RN P RS
‘/_,.WW/’_H.__W
Avg Blank 2 T

3400 4600,
Frequency (MHz)

Limit Read  Ant (able Preamp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz deuV/m Buv/m  d8 dBw dB/m B A8 OB m deg
1 5320.00 104.42 - - 95,52 .57 10.73 36.48 0.0 202 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-52 of 293
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuvim)
1
134
95
ik
L] 1 T UNIA-U-N-2A-U-HI-2C
ﬁ:
o ITTRA
o ﬁm«j‘ww‘w\‘"“ ‘ i
o™
Peak Blank 31
1 ki
1000 20. 340, 4600 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBu/m dBuv/m  dB dBwV dB/m B B A8 om deg
1 5320.08 121,06 ------ ------ 11216 3457 18.73 36.48 0.60 100 161 PEX

B Level (dBuim)

138 1

95

83

ﬁl:

R R S N 7¢I -H-NII-ZC(Mﬁil

_,..A-JL”‘ u“““'ww_\_‘_/——-_...-a-»-—

| i
Avg Blank T

3!

1 ki

1000 200 3400, 4600 5300, 7000

Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg
1 530,00 110.94 --vmev ooeen 162,04 357 1073 3640 0.00 100 161 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-53 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak b “
et
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10640.00 4432 74.80 -29.68 57.82 37.68 15.71 66.51 .00 PEAK 1 10640.00 44.41 74.80 -29.59 57.91 37.60 15.71 66.81 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuVim)
138 1
98
ik
T UL L] 1 L NG
) e
Aty Aot
| » g e ot
Peak Blank N P
1 ki
1000 2200, 3400, 4600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
i Wi /s B W Gifn B B 63 i
1 5270.00 109,44 -----v --oome 160.78 34.52 10.70 36.48 .60 188 87 PEAK
1Y
134
1
975
B3
54
L o U021 U-HIZC(Wl
44
e B N U
f_'_\_“_,.“""‘-n
Avg Blank 35
163
1000 200, 5800. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
MR B 6 B0 B B B B a dg
1527000 181,73 ------ ------ 92.99 3452 18.70 36.43 .00 100 87 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuvim)
1
138
915
3
L] 1 __&_ U-HI-1-U-N1-2A--NI-2C)
61:
h A
d S o HM WW«WV An
Peak Blank 0 et
1 ki
1000 20. 3400, 4600. 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
o dhiju e & v b 6 & @B o deg
1 5270.00 117,48 ------ ------ 108,72 34.50 10.69 36.51 0.0 1L 165 PEAK
B Level (dBuVim)
138 1
915
ik
6:
L . NN 2-U-HI-2CAVE)
0l
B | el WS S
i
Avg Blank 4 e
1 Al
1000 20. 3400, 4600. 5300, 7000
Frequency (WHz)
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W G B0 g GBW dfm B B @ deg
1 5270.00 108,48 ------ ------ 99,72 3450 10.69 3651 0.0 111 165 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C1-56 of 293



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBu‘ﬂm) o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B NN 2A - 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak "Wwwwwmm
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10540.00 45.70 ©68.20 -20.50 59.40 37.34 15.62 66.56 .00 PEAK 1 19540.00 45.10 68.20 -23.19 58.80 37.54 15.62 66.86 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C1-57 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level {dBuVim)
134 4
915
Lk
L] U T UA-U-N-A -2
6:
g i [ ———
Peak Blank . WW
1 ki
1000 0. 5800, 1000
Frequency (MH)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg
1 5302.60 11061 ------ ------ 101,78 34.55 10.72 3.4 0.00 289 150 Peak

B Level (dBuvim)

138

95

LiKi

6F

U-AI-A-LLN-2A-U-NI-2CAVR)

Avg Blank N e i e
o™
1 ki
1000 20. 3400, 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB oBwv dB/m oB B 0B om deg
1 5320.00 0112 - - 92.24 W56 1073 641 0.0 289 150 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-58 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
1
138
95
ik
L] i I UN-UN-ZA-UH-EC
6F
[l WM‘WW‘W - gt LW’W P enase
Peak Blank 4 ottt
1 ki
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB oBwv dB/m oB B 0B om deg

1530400 11853 - -oeeee 109,66 34.56 10.73 36.42 0.80 101 165 Peak
i Level (dBuvim)
1134 i
05
03
61:
. L NI A2 lI-NI-ZC[Aﬁil
i
Avg Blank 4 e T
P
16.3
1000 200, 3400, 4600, 5600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m Buv/m  d8 B dB/m B B B n  deg
1 5296.00 167.89 ------ ------ 98.28 34.54 18.72 36.45 0.08 181 165 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-59 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
1Mhﬂml(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak f o
WMW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10620.00 42.28 74.80 -31.72 5.81 37.60 15.69 66.52 .00 PEAK 1 10620.00 43.06 74.80 -30.94 56.59 37.60 15.69 66.62 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-60 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
mLevel{dBlNlml
1138 i
915
B3
l ] i T UHH-NA AL
650
m L it g i Wv‘m- 4 o
W L S
Peak Blank www
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg

1 538.08 107,21 - - 98,37 3.5 1072 3643 0.0 307 147 Pesk
1H|.M{dmwml
1138
1
75
8.3
650
L . U-NL-U-H-2 U-HI-ZC{Af‘#l
. L
Avg Blank o e T
g
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1529000 98.43 ----n ---e- B.64 3454 1071 3640 0.00 37 147 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-61 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
1 Level (dBuVim)
1138 !
g m
3
] N 1 T UM A
6:
Peak Blank 8 TV \*«M«m b
i «
WW
!
1 ki
1000 20, 0. 400, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dguv/m dBuV/m  dB dBV dB/m OB dB dB o deg

1529000 1AL -onee oonee 105,20 .56 1871 3646 0.00 133165 Peak
mLeveI{anWml
1138
1
75
8.3
650
L U2 2C A
. r
Avg Blank " B i
g
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5290.00 103,82 -=---- -==-- 95,03 M54 1071 3646 0.0 133 165 Average

Sporton International Inc. (Kunshan) Page Number 1 C1-62 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
mmmmm o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 B NN 2A - 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak 4 n NPT
I AR b T
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10580.08 42.64 68.20 -25.56 56.25 37.58 15.65 66.64 @.00 -~  --- PEAK 1 19580.00 4278 68.20 -25.42 56.39 37.58 15.65 66.84 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-63 of 293
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
1H|.M{dmwml
134 ’
915 M
B3
] L] i [ UNI-HI-ZAUNI-2C]
650
188 T JM\‘J iy Vil
WWWM T E gt Stuar i
Peak Blank WWM
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5242.00 105.41 ------ ---e- 9.76 .49 1060 3652 0.00 296 147 Pesk
1H|.M{dmwml
134
s 1
B3
650
L L A U-HIM
. g
Avg Blank " ﬁf“—-"‘”ﬂ nadl
g
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 54000 96.34 65.20 --===r -eeee- M40 10.68 36,52 0.00 296 147 Average
Sporton International Inc. (Kunshan) Page Number 1 C1-64 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
”ELMNMWH“
1138 M
915
B3
l ] i [ NI 2AUNLZC
650
u g S Mwww Ll
WU
Peak Blank 31:_,Mww
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg

1 5206.00 112,10 ----nn wmeee- 103.29 3454 1072 36.45 0.80 108 162 Peak
kel Bl
138
1
5 M1
3
0 \

I u.N||.1.u.un.a,.u.uu.zcw
44

A

Avg Blank s e il all
"W
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5236.00 101,76 ------ ------ 9313 M40 10.68 3653 0.00 100 16l Average

Sporton International Inc. (Kunshan) Page Number 1 C1-65 of 293
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

UNILA-GAT-2A--H0-2CIAVG)|

UM ALALICNG)

Peak 4 IPeTo—o f aaniibmaA
g s R (N
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10509.08 43.83 08.20 -24.37 57.63 37.50 15.58 66.68 @.00 -~  --- PEAK 1 19500.00 43.12 68.20 -24.98 57.02 37.50 15.58 66.68 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-66 of 293
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ssamanas. FCC TEST REPORT

Report No. : FR4523

05B

Pol. Horizontal Fundamental
B Level (dBuvim)
138
915
ik
L] 1 T UNI-UNI-2A-UNI-2C
6:
o I
| i
[t
Peak Blank i
1 9l
1000 200. 3400 5300, 700
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m  dB dBwv dB/m B OB 0B m deg
1 5320.00 11112 -----s ---em- 103,24 3456 1873 36.41 0.00 1ol 99 PEAK
B Level (dBuvim)
138
1
915
ik
ﬁl:
I UNUNLZBUN2C )
0l
] e —
Avg Blank P
3!
1 ki
1000 20. 3400, 4600 5300, 700
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m B B A8 om deg
1 5320.00 103,39 --v - G451 .56 10.73 3641 0.0 181 0B AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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ssamanas. FCC TEST REPORT

Report No.

: FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
1
138
915
813
L] 1 [ UNI-UNI-2A-0NI-2C
ﬁl:
e
l Ww M"“WMWNW g b
Peak Blank 31 "
1 ki
1000 200, 5800, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modlo e B i B B B 6w g
1 5320.08 121,05 ------ ------ 1215 3457 10.73 36.40 0.60 100 168 PEM
" Level {dBuim)
138 1
95
1.3
ﬁl:
L L UHI-U-AT-2 -U-NII-ZC(A\W
' | e
Avg Blank . L
1 ki
1000 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdBun e B Bo dn B & B o deg
1 5320.00 109.78 -----v -oeeme 100.88 34.57 10.73 30.40 0.00 180 168 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-68 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuvim)
138
1
915
3
L] 1 L[ UNIANI-ZA-UN-2C
6:
i \WM b
A ‘WWW i ey P
WNW
Peak Blank 1
1 Al
1000 20. 3400 4600. 7000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuV/m  dB oBwV dB/m  oB B 0B om deg

1 5250.00 104,89 ------ - 9.15 34.52 10.70 36.48 0.8 138 99 PEAK
B Level (dBuvim)
138
ik !
Bi'l M
ﬁl: \
L L. L U-AIA-LN-2A-U-NI-2C Ry )
i
= e g —
— —
Avg Blank 4 T
1 ki
1000 20. 3400 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B A8 OB m deg
1 5250.00 95.48 ------ ----m- B6.61 34.56 10.73 36.42 0.0 138 90 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-69 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level {dBuim)
1134 M
98
83
L] 1 (7 UNI-UNI-2A-0-I-2C
; M “ gt
afl f
A e MMM«/‘M =
Peak Blank 4 Al
1 Al
1000 0. 3400, 4600, 1000
Frequency (MHz)
Limit Read  Ant (able Preamp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B A8 OB m deg

1 5250.00 112,58 ------ - 164,00 34.47 18.67 36.56 0.6 188 168 PEAK
B Level (dBuim)
138
1
w5 b
83
ﬁl:
L L. U021 -H-NII-ZCW(Q(
i 'F _'_\_h“_,-"‘hu_lm—"_
e i
Av Blank =]
9 2 PP
1 ki
1000 200 3400, 4600 5300, 7000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg
1 5250.00 101,93 --veev ooeeen 93.30 .45 1068 3651 0.0 100 168 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C1-70 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

B Level (dBuvim)

138

95

ik

T T T I J‘ DLAI-1-UA-2ADNILC

61:

T
Peak Blank . G

1000 2200, 3400 4600, 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B dB OB n deg

1 5250.00 105,92 -----s ---em- 9711 M50 1070 36,50 0.0 153 360 PEAK
" Level (dBuvim)
138
95 !
ik
6: \
L L U028 -lI-NII-.'!CWEl
0 )
L e T
Avg Blank 2 P
1 Al
1000 20. 3400, 4600. 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m Buv/m  dB dBW dB/m B A8 A8 o deg
1 5250.08 94.88 -----v -eeeme 86.23 34.49 10.68 36.52 .80 153 368 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-71 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
134 1
95 w
ik
L] U (LT UNIA-U-N-28-0-N-2C
6:
M Wf\” Ay Iy
o Mﬂ WWMW“ ol
st
Peak Blank 2
1 ki
1000 20. 3400 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B dB OB n deg
1 5250.00 112.01 ------ ------ 103.50 34.45 10.65 36.59 .60 108 164 PEAK

B Level (dBuvim)

14
a5 w
03

ﬁ: |

. L1 U-AI-A-U-N-26 -U-NII-ZC]AN%%
0 s
| T T B
Avg Blank e
3!
1 Al
1000 20. 3400 4600. 5300, 7000
Frequency (MHz)
Limit Read  Ant (able Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi dbur B & G dm & & f deg
1 5250.00 10176 ------ - 93,13 .48 10.68 36.53 0.0 180 164 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-72 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuVim)
1
138
95
K
L] 1 T UNUN-ZAN-IC
ﬁl:
il M R ht #WWM et \WW Ml e
Peak Blank i
3!
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 5500.00 114.52 ------ ---mmn 185,04 3474 10.89 36,15 .68 278 279 PEAK

i Level (dBuim)

138

95

ik

61:

-1 2A-U-HI-2CHAVG)

e oy
T
Avg Blank 4 T
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (WHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwn W B W dn B & @B m e
1 5500.00 105,04 ------ - 95,56 3474 10.89 3605 0.8 279 279 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-73 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
138
95
ik
L] 1 L UN-UN-ZA-UN-IC
6:
| - b ik P A T
Peak Blank 2 Jutes?
1 ki
1000 20 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B dB OB n deg

1 5900.00 119.57 -=-=ev -eeeme 110.69 3474 18.89 36,15 @6.00 188 95 PEAK
B Level (dBuVim)
1134 1
98
ik
61:
L L1 U-NIA-U-H-2A U2 AVG)
ol
L"'-u_/’—_"“"'_"_
___,—M—h—m...-f"q"'w'—"""*""
Avg Blank 3,_ -]
1 A
1000 0. 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mzdlo e B W g B B & w i
1 5500.00 111.84 ------ ----me 16158 34.73 10.89 36.16 B.60 188 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-74 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

UNILA-GAT-2A--H0-2CIAVG)|

UM ALALICNG)

Peak o - ‘ i oo
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11609.08 45.16 74.80 -28.84 57.83 37.99 16.04 66.61 0.00 -~  --- PEAK 1 11600.00 4472 74.80 -29.28 57.39 37.99 16.04 66.61 0.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-75 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuVim)
138 !
95
ik
L] 1 T UA-UN-2A -2C
6:
Peak Blank . L
1 ki
1000 0. 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Modlo e B i B B B 6w g
1 5580.00 113.66 -—----- - 183.91 34.81 18.95 36.64 .08 388 227 PEAK
i Level (dBuvim)
138
1
95
813
6:
L . NN 2A-U-HI-2CAVG)
il
L e it
I i
Avg Blank o T
1 ki
1000 0. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdwn W B W G B & B om e
1 5580.00 104,63 ------ ------ 94,88 34.81 10.95 36.84 .00 380 227 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
138
a5
83
L] 1 T A-UN-A-2C
61:
Wt et
| - i S LN
Peak Blank o e
1 ki
1000 200, 3400, 400, 5800, 1000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modn e B W B B B B w g
1 5580.00 120,44 ------ ---ee- 110.69 4.6 10.9 36.04 0.00 102 93 PEM
" Level (dBuVim)
” 0l 1
915
ik
61:
I — UAIH-UNL2AUNI2CVE]
ol
| f‘—mwwﬁ T
Avg Blank 3!
1 ki
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modlo e B i B B B B w g
1 9580.00 111.72 ------ ----me 161.97 34.81 10.95 36.84 0.60 182 93 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-77 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

UNILA-GAT-2A--H0-2CIAVG)|

UM ALALICNG)

Peak : ) 1 Al Il
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10160.00 44.95 74.80 -29.05 57.46 37.86 16.15 66.52 0.08 -~  --- PEAK 1 10160.00 4478 74.80 -29.22 57.29 37.86 16.15 66.52 0.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-78 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
mLevel{leNlml
19 !
915
B3
l ] i T N
650
" byt
s Mwmwmw A
Peak Blank Pt
35
163
1o . i, 450, 500 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5709.00 113,22 ------ === 104,18 34,95 1115 3696 0.00 100 356 PEAK
mLevel{leNlml
1138
1
915
B3
650
L L1 U-HI1-U-H0-2A-A0-2CEAVG)
'l
484 ﬂmwﬂwﬂ—u‘f I —
Avg Blank u P
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5700.00 104,81 ------ ------ 95.69 3493 1115 36.96 .00 108 356 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-79 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
e V)
1
138
a5
03
[ S I i AR
850

otk A bt

m M

W‘W

Peak Blank (it
35
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5700.00 120.86 -~ - U174 3.5 1115 369 .60 181 93 PEM

UM 2 --2CTAV G

48 : | 4
V/H_.-._..-/""“-‘ P Py Moo
Avg Blank 25
163
1000 . 0. 4600, 5800. 000
Frequency (Miz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/n dBuv/m B B dBfm B B B o deg
1 539800 5206 54.00 -194 4295 364 1077 3630 000 101 93 Average
2 5700.00 111,52 ----er -oeeee 10248 34.93 1115 36.9 0.00 101 93 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C1-80 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1Mhﬂml(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak w nm HWW“’WW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11400.00 45.00 74.00 -29.08 57.09 36.08 16.30 66.39 .00 === PEAK 1 10400.00 45.49 74.80 -28.51 57.58 38.80 16.30 66.39 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-81 of 293



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
i Level {dBuim)
1134 ‘
95
1.3
L] 1 I U282
13
Peak Blank 5 e
1 ki
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

1 5500.00 113.32 - - 183.84 34.74 18.39 36.15 0.6 388 280 PEAK

B Level (dBuim)

134

915

3

6:

U-N-A-U1-NT-2A-U-HI-2CHAVG)

L R SR s

T
Avg Blank 7 o
1 Al
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mzdlo e B W g B B & w i
1 5500.00 18481 ------ ----m- 9533 3474 18.89 36,15 0.8 308 288 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-82 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
138
95
ik
L] 1 1 UNI-UN-2A-U-2C
13
b,
| NIRRT i i
i
Peak Blank 1 et
1 Al
1000 20. 3400. 4600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuv/m  dB oBwV dB/m  oB B 0B om deg

1 5500.00 120.74 ------ ----m- 1IL2E 3473 10.89 3606 .60 108 93 PEAK
B Level {dBuVim)

134 1

a5

i3

U-NI-U-HI-2A-U-NIL2C(AVG)

! b ]
B
Avg Blank 2 il
1 ki
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg
1 5500.6 111.19 ------ - 18173 3473 10.89 36.16 0.68 180 93 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-83 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

UNILA-GAT-2A--H0-2CIAVG)|

UM ALALICNG)

48 3 4
Peak W“‘ Ycsd Mw a
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11609.00 44.88 74.80 -29.12 57.55 37.99 16.04 66.61 0.00 -~  --- PEAK 1 11600.00 44.42 74.80 -29.58 57.09 37.99 16.04 66.61 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-84 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuVim)
” nl 1
95
ik
L] 1 UMD N-ZA-UN-IC
6:
o bl v e Wi b
al W;,MU’W"‘" f I
Peak Blank W a4
1 ki
1000 20 3400, 4600, 1000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MWW/ B W cifn B b 63l
1 5580.00 112,08 ------ ------ 102,33 .81 10.95 36.64 0.0 300 227 PEAK
" Level (dBuvim)
138
1
9158
813
6:
. L U-NIA-U-N-2A-U-NI-2C V)
0l
e T |
Avg Blank N el
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Modwjncn B G dfn B & B e
1 5580.00 103.9 ------ - 9415 .81 10.98 36.84 .00 380 227 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-85 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuim)
1
134
95
ik
L] 1 I UA-N-2ANT-2C
13
] , MWMWW“ S e
M
Peak Blank o fuis
1 ki
1000 0. 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg

1 5580.00 120,01 ------ - 118.26 34.81 10.95 36.84 0.08 128 91 PEAK
B Level (dBuvim)
1134 1
95
3
6:
. . U-HIA-U-HI-2A-U-N1-2C(AVG)
ol
s R ——
e s
Avg Blank 4 T
1 ki
1000 0. 5300, 7000
Frequency (WHz)
Limit Read  Ant (able Preamp  Awx  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe /e d G dfm b B &8 deg
1 5580.00 111,33 ---n-v =--em- 181,58 34.81 10.95 36.64 0.6 128 91 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-86 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S ] B S 1
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak 4 “ ' Am—————
W"‘““W N Pt
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10160.00 45.69 74.80 -28.31 56.20 37.86 16.15 66.52 .00 === PEAK 1 10160.00 44.9 74.80 -29.10 57.41 37.86 16.15 66.52 0.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C1-87 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuVim)
101 ]
915
ik
L] 1 7 UN-UNI-2A-UNI-2C
65,
i i
o iy
Ll
Peak Blank b
jrk
1 ki
1000 20. 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dB/m  dB OB OB m  deg

1 5700.08 113,33 -----v ---em- 10430 34.93 1116 37.66 0.00 344 241 PENK
" Level (dBuVim)
1138
1

95

ik

6:

L . NN 2A-U-HI-2CHAVG)
0l
e, iy e
_w_/_"‘-u_,_,,_.m.-ﬂ
Avg Blank N Pl
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modlo e B i B B B 6w g
1 5700.00 104,64 ------ ------ 95,61 34.93 1116 37.86 .00 344 241 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-88 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
1
1138
a5
8.
T T L] 1] 7 o
ﬁl:
b b
d MTM WM ] M ot
Peak Blank s
3!
1 ki
1000 200 5300 700
Frequency (MiHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dBuv/n /s @5 G cBjm 0B B & ¢ deg
1 5700.00 119,09 ------ ---m-- 109.97 3493 1115 36.9% 0.0 102 93 PEAK
B Level (dBuvim)
134 1
95
ik
61:
L L. L -1 2A-U-HI-2CHAVG)
ol b
_,\_.»’”w' b Moy T ]
[ e N
Avg Blank s
3!
1 ki
1000 20. 3400, 4600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
o e B i B B & B o deg
1 5700.00 110,92 ------ ------ 181,80 34.93 1115 36.9 0.60 162 93 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-89 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _ 1L Tl S 1
N _ o NN 280 2C(AVG) 1 ) C UNENLAUNIECIAVG)
Peak b WWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10400.00 45.16 74.00 -28.84 57.25 38.08 16.30 66.39 .00 PEAK 1 11400.00 45.66 74.80 -28.34 57.75 38.80 16.30 66.39 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-90 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
e V)
134 |
95
3
GM—HTH]_WU’W_L[ B iy TR

i i M“"Lwnw,m e

488 g .

MW J

Peak Blank WWWM
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5518.00 109.21 ------ - 99.68 3475 10.91 3613 0.0 294 118 Pesk

Lol

1138

UM 2A-U-AI-2CIAVG)|

48
! —
Avg Blank s e
"W
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modndws B BN d B B & a dy
1 5518.00 106.66 ------ ------ 9113 .75 1091 36,13 .80 294 118 Average
Sporton International Inc. (Kunshan) Page Number 1 C1-91 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
1MLewel{dl!n\ll'llnl
1
134
915
B3
] L] i LU 2A -2
650
WQJ s [
w0 P
Peak Blank WWMW
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5512.00 117,69 ==eeer weeeen 108,18 .75 10.99 3614 0.0 107 99 Peak
1MLewel{dl!n\ll'llnl
134 g
5
B3
650
L . UM 2A-U-AI-2CIAVG)
. ]
Avg Blank o R
uv‘-"‘v"’
163
1000 0. 0. 400, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 549400 107,52 ------ ---e- 93.08 .73 10.88 36.07 0.80 1oV 90 Average
Sporton International Inc. (Kunshan) Page Number 1 C1-92 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S ] gy S 1T
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak s ; b i
L W Jrdien
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11620.08 4455 74.80 -29.45 57.21 37.88 16.06 66.ce 0.08 ---  --- PEAK 1 10620.00 4453 74.80 -29.47 57.19 37.88 16.06 c6.ce @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C1-93 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuvim)
134 1
975
8.3
] 1 ] UN-UN-ZA -2
5.
g T il l%‘ e
WW
3!
Peak Blank
1 ki
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBuv dB/m dB dB B om  deg

1 5550.00 110.96 ------ ------ 101,37 34.77 10.93 36.11 0.80 261 277 PEMK
" Level {dBuVim)
138
1
95
ik
i
L L L U-AI-A-L-N-28- -2 AVG)
ol
| e _,.f“h«—-—ﬂwf maa
Avg Blank b
1 ki
1000 2200 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuv dB/m  dB 0B OB m  deg
1 5550.00 101.86 ------ ------ 92,27 34.77 18.93 36.11 0.80 261 277 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-94 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuvim)
1
138
915
ik
W L] 1 ___‘ ‘IJ-HI-1-l|-I|I-.'IA-lI-I|I-2C
) Mvw‘*""‘ "*WW iy bkl
——
Peak Blank 2
1 ki
1000 20. 3400, 4600. 7000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw/ dB/m B A8 OB m deg
1 5550.00 117.38 -----v --oeme 187,73 3476 10.95 36.88 .60 108 95 PEAK

B Level (dBuvim)

138

95

3

6:

U-HIA-U-HI-28-U-N1-2C(AVG)

P e e s

WM
Avg Blank 2 i
1 ki
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1 5950.00 108.08 ------ --=-m- 98.44 3476 1892 36,12 .08 160 95 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-95 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S 1
1 B NN 2A - 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak “ A n 1 TR
T, MWWW“
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10100.08 45.5 74.80 -28.47 58.17 37.80 16.11 66.55 @.08 -~  --- PEAK 1 10100.00 4492 74.80 -29.08 57.5% 37.80 16.11 66.55 @.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-96 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
i Level {dBuim)
134 1
95
1.3
L] 1 T A-N-2A-2C
13
[ W i ’WMWM Lk L‘W i
Peak Blank 5 L
1 ki
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg

1 5670.00 11159 -—----- - 18154 34.85 11.88 36.21 0.6 188 358 PEAK
" Lavel (dBuVim)
134
1
975
813
6:
I _ LHLUALAUALZAG)
Al
et ]
[ et I
Avg Blank N e et
1 9
1000 2200. 3400, 4500 5800, 1000
Frequency (WHz)
Limit Read  Ant Cable Preamp Auwx APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m 0B BV dB/m G A8 B o deg
1 5678.00 101,88 ------ ------ 92.13 34.88 1108 36.21 6.00 100 353 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-97 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuvim)
1
134
95
LiKi
L] 1 T IA-U-N-A -2
6: !
i . AWM-WU‘M M Ay b
Pt
Peak Blank 2
1 ki
1000 20. 3400, 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B A8 B n deg
1 5670.00 117.98 ------ ------ 188,15 34.86 1188 36.21 @.60 188 95 PEAK

LB

138

95

ik

U-HIA-U-HI-2A-U-N1-2C(AVG)

il "

Lo bl My ]

uf—*—-—..f"‘“—'-"""""‘
Avg Blank 31 —
1 ki

1000 0. J400. A600. 5800, 1000

Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBwv dB/m B B dB m deg
1 5670.68 108.75 ------ ------ 95.92 34.88 1167 36.12 0.00 100 95 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-98 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 B U-HIA-U-H-24-0-40-2C
S _1 T S RNy
N _ o NN 280 2C(AVG) 1 ) C UNENLAUNIECIAVG)
Peak s ! AT y PV e v
g, S g
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10340.00 4482 74.80 -29.18 57.04 37.94 16.26 66.42 0.00 -~  --- PEAK 1 10340.00 44.47 74.80 -29.53 56.69 37.94 16.26 66.42 0.00 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-99 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
”ELMNMWH“
134 1
915
B3
] L] i L UNIEA--H-2A U0
650
0 T ,J,A)H’”W‘WA LWMM bt
o (i
Peak Blank WWWM
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 551800 11831 ----ev -vnee- 100,78 .75 10.91 3613 0.0 366 246 Peak
”ELMNMWH“
134
5 1
B3
650
L . UM 2A-U-AI-2CIAVG)|
. (-
Avg Blank s s e
g
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5318.08 9776 =====r =eeeen 88,23 34.75 10.91 36,13 0.00 366 246 Average
Sporton International Inc. (Kunshan) Page Number : C1-100 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
mLM{dMWIII]
1
134
915
B3
] L] i LU 2A A2
650
4 e R MWMN‘J I
Peak Blank WWW
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5512.00 114,49 -----r ---m- 104,98 .75 10.99 3614 0.0 105 91 Peak
mLM{dMWIII]
134
1
5
B3
650
L . UM 2A-U-AI-2CIAVG)|
. .
Avg Blank o e R
g
163
1000 0. 0. 400, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5530.00 104,18 ===-r =oeeen 94,62 .76 10.92 36,12 0.80 105 91 Average
Sporton International Inc. (Kunshan) Page Number : C1-101 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 B U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B NN 2A - 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak 4 R n TS
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11060.08 43.43 74.80 -30.57 56.08 37.84 16.08 66.57 @.00 -~ --- PEAK 1 11060.00 43.41 74.80 -30.59 56.86 37.84 16.08 66.57 0.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-102 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuim)
fl 1
95
ik
L] 1 | UNIA--N-2A-0-W-20
BA.
N luuwfhw‘ﬂm MMMLH‘
b R it
hugh
Peak Blank
jrk
1 ki
1000 20. 3400. 4600. 7000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuV/m  dB oBwV dB/m  oB B 0B om deg

1 5930.00 106,44 ---nes --eeen 9.98 .73 10.89 3616 0.00 300 120 PEAK
B Level {dBuVim)
138
s 1
83
6:
L L. L -1 2A-U-HI-2CHAVG)
0l
o ol ————
i ——
Avg Blank 4 T
1 ki
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

MHz dBuV/m Buv/m  d8 dBW/ dB/m B A8 OB o deg
1 5530.00 96.51 -=---v -eeeme B7.05 3473 10.89 36.16 .00 380 120 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C1-103 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
1
134
975
8.3
] | ] 1 [ UM -L-N-2A--N-2C
65, M
Ly M’"WM MWWW
| - 4 il e i
Peak Blank 2 o
1 kl
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
MW /e dbw dim 9B b o3 dep
1 9330.00 114.84 ----n -oeee 109,40 3473 10.88 3017 @08 117 97 PEAK
" Level (dBuVim)
134
1
975
81
ﬁl:
. L UMK -U-NII-ZCMVG‘}H
ol
o (S |
L —] e
Avg Blank 0 L
1 kl
1000 2200, 400, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Midwm i B N @n B B 6w g
1553000 104,42 ------ ------ 94,98 34.73 10.88 36.17 0.0 117 97 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-104 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
i Level (dBuvim)
138 1
915
ik
L] U _( NIA-UN-2A-U-N1-2C
85, —
d wmmw g R MMW““'
Peak Blank 31 s
1 ki
1000 20. 3400 4600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Wzt B & B B & & B deg
1 5610.00 109.45 - - 99.49 34,86 11.86 35.9 .88 253 117 PEAK
B Level (dBuvim)
138
1
915
ik
5;
. . U-HIA-U-HI-2A-U-N1-2C(AVG)
ol
e | = —
o e e
Avg Blank N ol
1 Al
1000 200. 3400 4600. 5300, 700
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wi dbur B & G dm & & f deg
1 5610.08 99,93 -----s ---em- B9.97 .86 11.86 35.9% .80 253 117 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-105 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
134
5
LK
l L] U N h-NM-lI-NI-IA-lI-NI-ZC
[ 'Wﬁ 11“
n i gt st Moy
WW
&
Peak Blank "
1000 0. . 4600, 5600, T000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBul/m dBuV/m 0B dBWV dBm A8 A8 4B o deg
1 5610.80 115,36 ------ ------ 105.5 34.80 1Lod 36.02 .00 100 9 PEN

el

134

95

3

13
0.

U-HI-U-HI-2A-U-NIL2C(AVG) Jﬂ \

L o]
[ I
Avg Blank il
3!
1 ki
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Wz dEW/n /e G G dfn B B & deg
1 5610.00 105.45 - - 95,74 3400 10.97 36.86 0.00 180 96 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-106 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

L L UG UM ALALICNG)

48 1 g 1 '
Peak At | WMWW

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10220.08 45.73 74.80 -28.27 58.13 37.99 16,18 66.48 0.00 --- --- PEAK 1 10220.00 45.11 74.80 -28.89 57.51 37.99 16.15 6648 0.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-107 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
i Level (dBuvim)
138 1
915
ik
L] 1 T J(M-NIA-AN-2A-U-I-2C
5, B 1}
9 A R Wﬂ\\’ ik
MW
Peak Blank "
1 ki
1000 200 340, 4600 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dB/m  dB A8 OB m  deg
1 5610.00 108,39 ------ ------ 98,58 34.85 1163 35,99 0.8 282 121 PEAK

B Level (dBuvim)

134

95

3

U-HIA-U-HI-2A-U-NIL2C(AVG)

AVg B | an k 31. ﬁ_ﬁ,—n-\‘__‘_u__ﬂ,/" by
b
1 ki
1000 0. 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe /e d G dfm b B &8 deg
1 9610.00 98.63 ------ ------ 88.74 34.85 1183 35.99 0.8 282 121 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-108 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuim)
1
138
98
ik
L] 1 il | LR EA YR
6 Ty
it
ol | by it M« aa
Peak Blank P
1 ki
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B dB OB n deg

1 5610.00 114,55 -=--ev -oeeme 164,77 482 10.99 36.83 .00 115 97 PEAK
" Level (dBuVim)
138
1
9158
1.3
6:
L L1 U-NIA-U-N-2A U2 AVG)
ol
M|
P M ]
Avg Blank 31 e
f T
1 Al
1000 0. 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mzdlo e B W g B B & w i
1 5610.00 105.28 ------ ------ 95,26 34.86 1185 35.97 @.08 115 97 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-109 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
”ELMNMWH“
134
1
915 M
B3
] L] i L NIE-H-AUNI-2C
650
1838 A . T W”‘W LVMM”W
wmvw""mw‘ f ¥
Peak Blank www
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5570.00 10422 ----v -oeee 9.5 .30 10.97 .06 0.00 3 42 Pesk
”ELMNMWH“
134
5 1
B3
650
L . UM 2A-U-AI-2CIAVG)
48
el —
Avg Blank " e et Bl
g
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5570.08 9433 ----er -oeee- B4.62 34.80 10.97 36.66 0.00 37 42 Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C1-110 of 293



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
1MLwel{dllll\ll'lln)
134 1
915
B3
] L] i L ONIEA--H-AU-NI-2C
650
188 LT MA P
i
Peak Blank WW‘WM
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1555400 118,97 --veev ovmeee 101,32 478 10.95 36.08 0.00 100 89 Peak
1MLwel{dllll\ll'lln)
134
1
ki %
B3
650
L . UM 2A-U-AI-2CIAVG)|
48
Avg Blank " B e et N e
g
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1555400 108.9% ------ - 9131 .76 10.95 36.88 .00 108 B9 Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C1-111 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

L o in.zA.u.jn.zcwg _ C UM AUNLCG)
Peak m“ ﬁ,hwWWmmm DWMWWW

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10140.00 4273 74.80 -31.27 55.29 37.84 16.13 66.53 @.00 -~ --- PEAK 1 10140.00 43,36 74.80 -30.64 5.9 37.84 16.13 66,5 0.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-112 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
i Level (dBuvim)
138
1
915
3
L] U _r U-I-S-U-N-2A-U-I-2C
65, B
ol WW‘"\ i Moo M it ¥ W
Peak Blank W Lt
1 Al
1000 20. 3400. 4600. 7000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Wl BW/n  d W dm 6 B &5 o deg
1 5570.00 103.94 ------ - G415 3400 10.97 36,66 0.08 383 43 PEAK

13 LEYGI UL Vi)

1138
a7 K;A'A
8.3
GF
. L U-NIA-U-N-2A-U-NI-2CAVG)
" J
e oy
f.r"—‘-u_rfh‘ —
Avg Blank 1!
f T
16.3
1000 20, 3400, 4600, 5800 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

MHz dBuV/m dBuv/n  d8 B/ dB/m B B OB m deg
1 5570.00 94.87 ------ ----e- 8448 3477 10.93 3611 0.8 383 43 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-113 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
" Level (dBuVim)
134 1
95 )r«
ik
L] i Tv iI-HIM-H-HII-JA-IJ-HII-!C
85, T
Peak Blank 4 g
1 ki
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo /s B W Gl B B 3 g
1 5570.00 110.84 - ------ 100.9% 34.86 1185 35.97 0.60 185 90 PEM
" Level (dBuVim)
138
1
95
K
61:
L L1 U-NI-U-HI-28-U-NIL-2CAVG)
0l
Avg Blank N PRI Sy =
f=T
1 ki
1000 0. 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modn e B W B B B B w g
1 5570.00 101.28 ------ ----m- 9134 34.86 1185 35.97 0.8 165 98 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-114 of 293

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuvim)
138
1
95 ﬂ
3
L] U N \lI-I|II-1-lI-I|II-JA-lI-I|II-2C
65, — T
ol W‘*“‘ " immuwdkww
e /
Peak Blank 31 WW
1 ki
1000 0. 5300, 7000
Frequency (WHz)
Limit Read  Ant (able Preamp  Awx  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mo /s B W difn B b 3 g
1 5570.00 103.83 ------ ------ .12 .77 10.84 36,08 0.8 380 119 PEAK
B Level (dBuvim)
134
95 1
LiKi
6:
L . N0 2-U-NI-2CAVG)
ol
A
‘_,—_—’_“ T =
Avg Blank 2 et el
f
1 ki
1000 20. 3400, 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwjncn B G dfn B & B e
1 5570.08 93.33 —----- - B3.72 3.7 18.94 36.18 .88 368 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-115 of 293
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
4 1
95 rw
ik
L] U ) NIA-N-2A-U-N-2C
[ YR
Peak Blank 2 e
1 ki
1000 20. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl Bw/n  d dw defm 6 B dB deg
1 5570.00 11131 - - 18175 3476 10.92 36.12 0.08 116 96 PEAK
B Level (dBuvim)
134
1
915 K
3
6;
L . U128 -H-NII-ZC(AVG]W
0l
AVg B | an k 4 f_“ﬁu_H,J,f” M|
b
1 ki
1000 0. 5300, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dwe /e d G dfm b B &8 deg
1 5570.00 101,34 ------ - 919 3473 10.88 36.07 .88 116 96 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuim)
138 1
915
ik
L] i I UN-UNZA- -
6:
9 o e Tt WWL"’WW i
Peak Blank 4 i
1 Al
1000 20 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz deuV/m Buv/m  d8 dBw dB/m B dB OB n deg

1 5500.00 110,05 ------ ------ 100,57 3474 10.89 36.15 0.0 305 281 PEAK
" Level (dBuVim)
138
1
95
1.3
6:
L . NN 2A-U-HI-2CHAVG).
ol
DR N
Avg Blank 2 e e
o
1 ki
1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  d8 dBw dB/m B A8 B m deg
1 5900.00 102,81 -----v -=eeme 9333 3474 18.89 36,15 0.8 365 281 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-117 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
i Level {dBuVim)
1
138
9158
ik
L] i I UN-UN-ZA- -
61:
3 T uw"‘”’“!“‘u“"\*m‘ ik
b
Peak Blank 2 i
1 ki
1000 0. 3400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m Buv/m  d8 dBW/ dB/m B A8 B on deg

1 5500.00 118,64 ------ ------ 109,18 34.73 10.89 36.16 0.08 108 98 PEAK
" Leyel {dBuvim)

114 1

a5

i3

8,

U-AI-1-U-NI-2A-U-NIL-2C AVG)

]

Avg Blank 2 T
|
1 ki
1000 20, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB dBwv dB/m B OB 0B m deg
1 5500.00 109,82 ------ ------ 106,36 34.73 10.89 36.16 0.00 109 93 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C1-118 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
B Level (dBuVim)
138
98
ik
L] i T BNUNA -
6:
9l L . A «MW It g oty
Peak Blank 4 e
1 ki
1000 0. 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m  dB BV dB/m  dB B dB  om deg
1 5760.88 112.75 ------ ------ 183,72 34.93 1116 37.86 0.8 318 249 PEX

B Level (dBuvim)

138

95

ik

U-NI-U-HI-2A-U-NIL2C(AVG)

_'ﬁ,f-‘-n-._n-ru oy oo mra—|
Avg Blank 2 e
f =T
1 ki
1000 200, 3400, 4600. 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo /s B W difn B b 3 g
1 5700.00 104.87 ------ ------ 95,04 3493 1116 37.86 0.8 318 249 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-119 of 293
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
B Level (dBuVim)
1
138
915
ik
L] U T HNIA-U-N-2A-N-2C
6:
ol W“M N L il
e by
Peak Blank 2 WW
1 Al
1000 20. 3400, 4600. 5300, 7000
Frequency (WHz)
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W G B0 g GBW dfm B B @ deg
1 5700.00 120,62 ------ ------ 1135 4.9 1113 %678 6.0 163 @ PEAK
" Level (dBuvim)
138 4
95
ik
6:
. . U-HIA-U-HI-2A-U-N1-2C(AVG)
ol
i LJW
Avg Blank 2 e
™
1 Al
1000 20. 3400 4600. 5300, 7000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Wz dEW/n /e G G dfn B B & deg
1 5700.00 110.31 - ------ lel.o4 3492 1113 36.78 .00 163 @ AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
0 Level (dBuVim) 129Le'ml(dllu'h'lm)
1051 1050
0 w0
LALLM LA
Til—— 750
UL 1 L T L[ L1 N LT
Peak il
T _ VARG i A
Avg T B ot
gt | A
MJ‘WWWMWWW Vit P B0 g g [ whwwf“w
kil 0
i 15
18000 1400, 16800, Jna, 35600, 40000 16000 0. 10800, . I8, 40000
Hequency (W Freguency ()
Sporton International Inc. (Kunshan) Page Number 1 C1-121 of 293
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FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
Level {dBuV/m) Level (dBuVim)
700
60.0
U-NI-1-U-NI-2AU-N L NIL-2A-UN
500 ‘ |
s00—!
4 i, s
pt
5 I T M/ 5 8 N
i 12
PO i Ww [t
Peak
Avg
100. 200. 300. 400. 500. 600. 800. 900. 1000 200. 300. 400. 500. 600. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit CableAntenna Preamp A/Pos T/Pos (_)v?r Limit Read CableAntenna Preamp A/Pos
Freq Level Limit Loss Factor Factor Remark Freq Level Limit Level  Loss Factor Factor
MHz dBuV/m dB dBuv/m d8  dB/m deg MHz dBuV/m dB dBuv/m  dBuv d8  dB/m dB
771 1151 1.5 12.44 e Peak 1 2031 -21.19 43.50 36.76 172 16.67 32.84
149.31 -20.33 1.88 16.43 e Peak 2 2273 -20.77 43.58 37.31 1.86 16.38 32.82
296.75 7.2 2,63 19.27 3 32.77 -13.23 46.60 43.61 2.64 19.34 32.82
397.63 23.14 3.04 21.62 4 27.99 -18.01 46,00 36.31 3.82 21.50 32.84
557.68 26.86 -19.94 3.60 25.08 5 23.35 -20.65 46,00 20.51 3.39 23.40 32.95
862.26 29,71 -16.29 4,48 26,61 --- Peak 6 26.03 -19.97 46.80 29.97 3.86 25.17 32.97

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
ol
Peak ) oy wWWWMWW
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11440.00 45.21 74.80 -28.79 57.17 38.08 16.32 66.36 @.00 -~  --- PEAK 1 10440.00 45.13 74.80 -28.87 57.09 38.88 16.32 66.36 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-123 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak y ‘ " TR
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11440.00 45.48 74.80 -28.52 57.44 38.08 16,32 66.36 @.00 --- --- PEAK 1 10440.00 45.77 74.80 -28.23 57.73 38.88 16.32 66.36 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-124 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak b et
b SR
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1142000 45,12 74.00 -18.88 57.14 38.04 1631 66,77 0.0 ---  --- PEMK 1 1142000 45.35 74.00 -18.65 57.37 38.84 1631 66,7 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-125 of 293
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Pol. Horizontal Vertical
meeI(dBle] . Level (dBuVim)
1134 1134
915 915
iy U-HI-4-U-N- 28 UL H-2C i U-NIA--N2A- U802
iy gy R 1 1 iy S RNy
1 _ UNILA-GAT-2A--H0-2CIAVG)| 1 _  UNI-UNI-ZA-NI-2CAVG)|
Peak : WW
Wb
Avg 3!
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11360.08 45.51 74.80 -28.49 57.64 37.98 16.29 66.48 0.00 -~  --- PEAK 1 11360.00 45.64 74.80 -28.36 57.77 37.98 16.29 6640 0.00 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-126 of 293
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samronas. FCC TEST REPORT Report No. : FR452305B
48
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
L
\
3 i
B
; i3
] T L L3
ey st Bl
" s—
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHNGD SBA3 G0 0T 48.47 AT LB BT 000 10 4l PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 56.84 66.65 -11.81 47.82 34.88 11.67 36.13 .08 279 41 PEMK - . . . .
3 ST68.60 65.05 10770 -40.66 S6.01 34.93 1LIS 304 0.00 279 41 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.87 77.68 115.61 -37.93 68.82 34.94 1117 37.35 6.08 279 41 PEM 1 574500 119,24 --veem ooeeee 1673 497 1.2 37.67 080 29 AL PEK
11"Le\iel (dBuVim)
134 1
i
i3
]
A R S N E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 11,66 -----v -=--= 102,15 34,97 1121 37.67 o.00 279 41 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
48
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
\
3 i
B
3 i3
% T L L3
by :ul:. T il
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHEED 600 G0 705 SLAD AT LI W00 0.00 180 179 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5652.60 59.81 70.14 -18.33 50.81 34.88 11.88 36.16 .08 180 179 PEAK - . . . .
3570582 70.64 10671 -36.07 6154 34.93 1LI5 %.98 0.00 160 179 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5725.08 69.35 122.30 -32.92 80.54 34.95 118 37.29 6.00 180 179 PEM 1574500 125,11 --meem wmeeee 116,53 3.9 1120 37.58 0.80  log 179 PEK
11"Le\iel (dBuVim)
1
134
i
i3
]
I R S S )
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 116,41 ---evv -vneee 107.83 34,9 1120 37.58 o0.00 100 179 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 0 Level (dBuVim)
134 1134
915 015
i (K| i UNI
Jrm _1 1L JTLm _1 LT
1 _ R S ] 1 _ R L]
Peak s R T y e
W W
Avg 18 !
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 114%.00 45.76 74.80 -28.24 57.56 38.18 16.36 66.34 .00 === PEAK 1 104%0.00 45.45 74.80 -28.55 57.25 38.18 16.36 66.34 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
49
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
+
Iy
3 i
B
i3
- T L L3
it a0
48 WMW
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1SRG 6045 G0 74 S 86 1LE5 BT 000 38 39 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5650.22 57.39 66.37 -10.98 47.56 34.88 11.67 36.12 0.0 32 39 PEAK - . . . .
3570022 56.18165.36 -49.18 47.02 34.90 1L14 %.90 0.00 3% 39 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 53.84 110.90 -57.86 44.95 34.94 1117 37.22 6.06 328 39 PEM 1 5785.00 116,86 ----vv ==-mm- 108,83 35.00 1126 3823 0.0 38 BPEK
11"Le\iel (dBuVim)
134 1
i
i3
]
I P S A )
48 L_/‘-—-—f
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 109,32 ----ev -omee- 101,29 35.00 1126 38.23 0.08 328 39 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
1 Level (dBuVim)
m .n\ \\\
N
813
NI
650
MW \W 2 3l
3!
Peak Blank
1 ki
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
1 5855.60 53.96 110.99 -57.08 46.82 35.87 11.34 39.33 0.0 328 39 PEMK
2 5874.60 53.73 185.41 -51.68 46.59 35.89 1135 39.30 @0.08 32 39 PEAK
3 5924.60 54.36 66.50 -14.14 47.85 35.13 11.48 39.22 0.0 32 39 PEMK
4 5047.88 55.36 66.20 -12.84 47.%6 35.16 11.42 39.18 6.06 328 39 PEM
Sporton International Inc. (Kunshan) Page Number 1 C1-131 of 293
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ssomonas. FCC TEST REPORT

Report No. : FR452305B

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
I
3 i75
813
B3
—
Y (LI I 1 N U
Mt 650
488
488
325
Peak
3 325
163
5600 5680. 5760. 5840. 5020. 6000
Frequency (MHz)
U
1000 220, 3400, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SGD 6330 G0 -8l 5348 A5 LM B.O3 000 16 173 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565180 57.56 66.95 -11.39 47.74 34.88 1187 36.13 0.6 181 178 PEMK J N —————————
3 5704.60 58.70186.59 -47.89 43.59 3493 1LIS 36.97 0.09 181 178 PEAK Wiz dBuV/n dBuv/m A3 OBV dBfe B B B a0 dyg
4 5720.22 58.27 111.41 -53.14 49.38 34.94 1117 37.22 0.0 181 178 PEMK 1 5785.00 124,50 ---eve -veeen 116,41 35.00 1125 3815 .00 101 178 PEAK
11"Le\iel (dBuVim)
1
1138
i75
B3
650
I N N I
488 L\/\_{
Avg Blank
325
163
U
1000 220, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
o Bije Bl B o B & & b a dg
1 5785.00 115,58 --=-e -veee- 107.48 35.80 1125 38.15 0.00 101 175 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

1 Level (dBuVim)

1138 }
Tk
f

\ NI
650 Iy I

Mﬁ\ “[-u*whm' 1': ‘l W‘w m IAZ I 3 : 4

o |
) kg

=

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 54.13 110.9 -56.77 47.85 35.07 1134 39.33 6.8 1ol 178 PEMK
5872.87 55.43 185.90 -50.47 48.29 35.89 1135 39.30 6.8 1l 178 PEMK
502422 54.06 66.77 -14.71 46.75 35.13 11.48 39.22 @.08 1ol 178 PEMK
5939.42 56.41 66.20 -11.79 49.83 35.15 11.42 39.19 4.8 18l 178 PEMK

PR
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
1.",£.‘LMWMM 1 Level (dBuVim)
138 1134
15 913
3 i i3 N3
" Il 1] M GENJ_U—I_ITI_J _1 1 M
L ) . N3G |—— - 1 - LA
Peak s e PPN
3
Avg 35
1 kl
163
7000 9200, 11400, 1 16800, 18000
7000 5200, 11400, 13600, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- tz dBu/m dBV/m  dB dBWV dBfm B B o deg
Mz dBulfm dBuv/m 0B BV dBm B8 B dB 1 11576.00 47.56 74.00 -26.14 59.53 38.20 16.41 66.33 .00 1@ 0 PEAK
1 11576.00 45.83 74.00 -18.17 57.55 38.20 16.41 66.33 0.00 PEAK 1 11570.08 36.60 54.00 -17.40 45,30 38.20 1641 66,13 0.0 100 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
50
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
1134 / | 3 i
'l
3 i
B
: L3 B
) T L3
3 i Bl Ll
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SES.AD SA.08 11000 5160 SLOB 4T 1L 1.3 0.00 30 150 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5858.22 63.12 110.00 -46.88 56.83 35.87 11.34 39.32 Q.08 380 152 PEMK - . . . .
3 OS9M4.2 53.06 6877 -15.71 4575 .03 1140 B2 0.00 300 152 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 599.22 56.51 66.20 -11.69 48.94 35.20 11.47 39.19 6.00 300 152 PEM 1 5825.00 114,10 ----vv woeee- 106,48 35.83 1130 3871 0.0 00 150 PEK
11"Le\iel (dBuVim)
134 i
i
i3
Al
A R F S E— L)
48 gp——
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 106,97 ----vv -vnee- 99.35 35.83 1130 3870 0.00 300 152 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B

50

Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
i
915
i
B
" K B
650 | | UNI3
| Mttt Gl FL
iyt '
48 W
48
325
Peak
125
163
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WoBd e & &N @&h & 6 @ o & Llf?lt 0ver Read  Ant Cable Preamp Aux APos TPos
1 SESAD 6642 110,00 4478 0.0 47 113 1.3 0.0 180 175 PEM Freg Llevel Line Limit Level Factor Loss Factor Factor Remark
2 5861.42 65.95 189.18 -43.15 58.86 35.87 11.34 39.32 .08 180 176 PEAK - . . . .
3 595.80 54.08 66.20-14.10 46.77 3%5.13 1140 B2 0.00 160 176 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5971.42 56.68 68.20 -11.52 49.19 35.18 11.45 39.14 @6.00 180 176 PEM 1 5883331449 12.3% 110 116.89 35.84 1131 38.84 0.0 100 176 Peak

o L84el ({BuVim)

1
o !
95
813
50
I U S A 0]
448 L,\_’_,
Avg Blank
35
163
100 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 113,25 --snev oomees 105,71 35.64 1130 38.60 o0.00 100 176 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-136 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBlNﬁn] 1 Level (dBuVim)
138 134
15 913
3 i i U3
" Il 1L T M GENJ_U—I_ITI_J 1 _1 1 M
L L i) |— = - - L
Peak 88 s —— o ket
Avg 35 i
1 kl
163
7000 9200, 11400, 1 16800, 18000
7000 5200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBv/mdBv/im 8 BV Bm B B B o deg
Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg 1 11650.00 60.69 74.00 -13.31 72,31 38.25 16.46 66.33 Q.00 1R 167 PEAC
1 11650.00 45.56 74.00 -28.44 57.18 38,5 16.46 66.33 0.0 ---  --- PEAK 1 11650.0@ 48.32 54.8@ -5.68 59.93 38.26 16.46 66.33 @.08 120 167 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
51
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149_Full_5745MHz
ANT CDD 184T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
:’_
\
3 i
B
i3
o o T M L3
“ T —
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHLE .8 G0 1038 4708 AT LB B.99 000 17 &) PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.80 56.52 66.95 -12.43 46.78 34.88 11.67 36.13 Q.08 277 42 PEMK - . . . .
3ST0.80 70.86 110.99 -40.04 6197 34.94 1L17 .0 0.00 277 42 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572182 78.55 113.23 -34.68 69.67 34.94 1117 37.23 8.06 277  42PEM 1 574500 118,16 ---vnm =oeeev 109.65 3497 1L 37.67 o0 27 L PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
L . UNIL3AVG)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 110,02 ----vv -=nem- 10151 34,97 1121 37.67 o.00 277 42 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
51
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149_Full_5745MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
\
3 i
B
i3
i T L L3
1 a0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSEEA) 6037 L0 8 SA.46 AE5 LM B.O3 0.00 160 18l PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 58.19 G66.65 -10.46 48.37 34.88 11.67 36.13 .08 180 181 PEAK - . . . .
3 OSTM8.2 §5.06 110.00 <1514 76.34 3494 1L17 319 0.00 160 181 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.60 94.64 116.83 -22.19 85.79 34.94 117 37.26 0.00 160 181 PEM 1 574500 125,49 --veem ooeeee 116,91 3.9 1120 37.58 0.80 log 181 PEAK
11"Le\iel (dBuVim)
1
134
i
i3
]
[ R S S )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 115,58 ----ev -veee- 107.08 34,9 11.28 37.58 o0.00 100 151 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L
4 B UG
Peak s '
P
Avg 35
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 104%.00 45.43 74.00 -28.57 57.23 3818 16.36 66.34 .00 === PEAK 1 104%.00 45.86 74.80 -28.14 57.66 38.18 16.36 66.34 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
52
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT20_CH157_Full_5785MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
T
i
3 i
B
L3 B
B T L L3
g 0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1SR4 SO.00 G0 030 4.5 86 1LB5 BT 000 30 &3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.58 55.95 66.63 -12.68 46.13 34.88 11.67 36.13 .08 380 43 PEAK - . . . .
3 OSTR2 56.18165.92 -49.74 47.86 3490 1L14 3694 0.00 300 43 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.88 53.58 110.90 -57.32 44.69 34.94 1117 37.22 0.00 300 43 PEM 1 5785.00 116,50 ----vv wmeee- 108,47 35.00 1126 3.3 0.0 @ 43 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
A R N N — )
48 L/"—'
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 108,37 ----vv -veee- 10834 35.00 1126 38.23 0.00 300 43 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

1 Level (dBuVim)

" A

M

4 AN

0 Y

I
Wr"l el fWMv WW AWZ U TLRIE PR AT

U3

i
o h
3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5020, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
1 5855.60 53.55 110.99 -57.33 46.47 35.07 1134 39.33 @.00 380 43 PEAK
1 587222 54.57 186.88 -51.51 47.43 35.09 1135 39.30 @.00 380 43 PEAK
35925.60 53.04 66.20 -15.16 45.73 35.13 1140 39.22 6.60 380 43 PEAK
4 592.60 560.60 68.28 -11.60 49.14 35.17 1144 39.15 0.8 380 43 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C1-142 of 293
TEL : +86-512-57900158
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ssomonas. FCC TEST REPORT

Report No. : FR452305B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT20_CH157_Full_5785MHz

ANT CDD 184T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim) 1
i
915
i
B
i3
650 5 3 ] | R UNI-3
e ‘MM[ §5.0 T
B i U} 2
e w
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SeEl 66T L0 453 5376 A5 LM B.O3 0.0 158 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.60 57.83 66.95 -11.12 48.81 34.88 11.67 36.13 .08 158 360 PEAK - . . . .
3 STALAD 60.82 165.50 -44.77 SL6B 3492 1L14 6.9 0.00 155 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 60.54 110.90 -58.36 S51.65 34.94 1L17 37.22 0.00 158 368 PEM 1 5785.00 123,53 --eeem ooeee 11535 34,99 1124 3505 0.80 158 360 PEAK
11"Le\iel (dBuVim)
1
134
i
i3
Al
I O F N E— )
48 L\/x__,
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 115,04 ---eev ovmees 106,86 34.99 11.24 38.65 o0.00 158 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

1 Level (dBuVim)

" M \
|

| "N
. “ M”’I “u\‘ U3

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 56.67 110.9 -54.23 49.59 35.07 1134 39.33 8.08 158 360 PEMK
5875.60 54.29 185.30 -51.01 47.15 35.89 1135 39.30 @.08 IS8 360 PEMK
5921.80 55.82 70.57 -14.75 48.51 35.13 11.48 39.22 8.8 158 360 PEMK
5930.22 56.32 66.20 -11.88 48.98 35.14 11.41 39.21 8.8 158 360 PEMK

PR

Sporton International Inc. (Kunshan) Page Number 1 C1-144 of 293
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBlNﬁn) o Level (dBuVim)
138 1134
15 913
3 i i3 N3
" Il 1L T M GENJ_U—I_ITI_J _1 1 M
L ) L ) =+ - 1 - Ui
8 1' o~ R g
Peak - AP i
. 2
Avg 325
1 kl
163
7000 900, 11400, 1 16800, 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read dnt Gable Preamp  Aux Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBv/mdBv/im 8 BV Bm B B B o deg
Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg 1 11570.00 48.04 74.00 -25.96 59.76 38.20 16.41 66.33 0.00 108 @ PEAC
1 10570.00 45.48 74.80 -28.52 57.20 38.28 16.41 66.33 .00 === PEAK 1 11576.08 36.37 54.80 -17.63 43.89 38.28 16.41 66.33 0.0 108 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
53
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_Full_5825MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
9
[
3 i
B 4
L3 B
0 : 4 T L L3
."h h“lu JrRr T "‘-‘vlvl 65'0
488 " [kl kb
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SESLA) T8.5 10006 4080 TLO3 4T 1L 1.5 000 36 243 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5874.22 57.86 185.52 -47.66 58.72 35.89 1135 39.30 0.08 316 243 PEMK - . . . .
3OS0 5463 6050 -13.87 4732 3.3 1140 WD 0.00 316 M3 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5969.88 55.36 66.20 -12.84 47.88 35.18 11.44 39.14 6.00 316 243 PEM 1 5825.00 116,41 ---vvm woeee 108,96 35.04 1131 359 0.0 316 243 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
L - UNIL3AVG)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 107,93 ----ev -omee- 108,56 35.65 1131 38.99 o0.00 316 243 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
53
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_Full_5825MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
i
[
915
1 i
B
2
\‘ L3 B
) 4 T oL L3
i e B0
s Au TS
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 S0 B8 LT WL 0.6 46 L3 1.5 000 16 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5859.42 72.97 189.66 -36.69 65.88 35.87 11.34 39.31 Q.08 166 368 PEAK - . . . .
3 OS9M4.60 55.08 6650 -13.20 47.97 .03 1140 B0 0.00 166 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5939.22 57.19 66.20 -11.e1 49.85 35.14 11.41 39.21 6.06 166 368 PEAM 1 5825.00 122,18 ----vm woeee- 1145 35.03 1130 3871 0.80 166 360 PEAK
11"Le\iel (dBuVim)
134 1
i
i3
Al
A R S S E— )
48 L/\’_,
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 113.86 ----vv -=--m- 106,24 35.83 1130 3871 0.00 166 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
mLmI(dBlNﬁn) 1 Level (dBuVim)
138 134
15 913
3 i i U3
" Il 1L T M GENJ_U—I_ITI_J 1 _1 1 M
L i O UG |— = - e ]
Peak b TR BRI Sl
Avg 35 i
1 kl
163
7000 9200, 11400, 1 16800, 18000
7000 5200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBv/mdBv/im 8 BV Bm B B B o deg
Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg 1 11650.00 60.92 74.00 -13.08 72.5%4 38.25 16.46 66.33 Q.00 113 16d PEAC
1 11650.00 45,37 74.00 -28.63 56.99 38.5 16.46 66,33 0.00 PEAK 1 11650.08 47.50 54.8¢ -6.58 59.11 38.26 16.46 66.33 @.08 123 168 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
54
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH151_Full_5755MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
U-NI-3
_—""‘_'-F'—_J 1
915
1 i
B
i3
T ; T L L3
a0
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SH03 604D G0 5.9 S04 B LB W00 0.0 MO 39 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5658.61 58.56 66.65 -10.15 48.68 34.88 11.87 36.13 @.08 349 39 PEMK - . . . .
3 OS79.90 §7.40 110.57 -13.47 78.50 34.94 1L17 321 0.00 349 39 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 67.38 110.91 -13.53 78.49 34.94 1117 37.22 6.06 349 39 PEM 1 575500 115,35 --seem woeees 106,68 4.9 1119 37.48 0.80 349 3 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
L . UNIL3AVG)
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5755.00 107,27 --=sev oemees 98.60 34.96 1119 37.48 0.00 349 39 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

1 Level (dBuVim)

13811

\\ T
175
#3 W

m (]
850 |

[
WMWW"‘M', i Fomitirinlgthep g :ﬁ'ljul.'nl;

o il iy
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
1 585499 52.24 110.92 -58.68 45.16 35.07 11.34 39.33 @.60 349 39 P
1 5878.54 56.85 186.55 -50.50 48.92 35.08 1135 39.30 @.66 349 39 PEKK
3592456 54.99 66.52 -13.53 47.68 35.13 1140 39.22 6.60 349 39 PEAK
4 5925.93 55.79 6B.28 -12.41 48.46 35.14 1148 39.21 @08 349 39 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C1-150 of 293
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54
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH151_Full_5755MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
U3 1
1138
134
__f‘; 1
4
3 i
B
i3
i | I L s
a0
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEMAY GATT L0 .43 SAE 86 1LE5 B4 000 16 84 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565278 63.68 70.27 -6.50 53.80 34.88 11.88 36.16 @0.08 181 94 PEAK - . . . .
3571850 96.90 110.08 -13.58 §7.98 34.94 1L17 3719 0.00 161 94 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 95.24 110.91 -15.67 86.35 34.94 1L17 37.22 6.06 181 94 PEM 1 575500 122,61 --vvem woeee 113,86 3495 1L19 37,39 0.0 1ol W4 PEK
11"Le\iel (dBuVim)
103 1
i
i3
]
I R S L
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5755.00 112,71 -=veev oomees 103,96 3495 1119 37.39 o.00 101 94 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

1 Level (dBuVim)

fp

975 M
0 u\

U3
65 f

Wiy o1 4 R 4
] A M b e
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
1 585495 58.08 111.62 -52.94 51.60 35.07 1134 39.33 @.60 161 94 PEXK
1 587445 56.34 185.45 -49.11 49.26 35.09 1135 39.30 @.06 181 94 PEAK
3 5925.60 54.33 66.20 -13.87 47.62 3.3 1140 9.2 6.60 1el 94 PEAK
4 5927.28 50.53 68.28 -11.67 49.28 35.14 11.48 39.21 6.8 181 94 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C1-152 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B UG 4 B R ]
Peak s : b ; T
e e IR o
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11510.00 44.9 74.80 -29.06 56.70 38.28 16.37 66.33 .00 === PEAK 1 11510.08 45.13 74.80 -28.87 56.89 38.20 16.37 66.33 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
55
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149_RU52*4_5745MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
l?_
\
3 i
B
i3
T T L3
el 850 -L
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddn e B &0 @h & & & o Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 Sl GLB B0 6.9 5L A5 LB B.O3 000 35 249 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5650.22 59.79 66.37 -B.58 49.96 34.88 11.87 36.12 .08 315 248 PEMK - . . . .
3 S22 TL8L16R.T2 3691 62.81 34.93 1L16 309 0.00 315 M3 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.68 7579 112.27 -36.57 66.81 34.94 117 37.22 8.00 325 4B PEM 1 574500 117,74 --veem wmeeee 109.23 3497 1120 37.67 0.0 35 B PEK
11"Le\iel (dBuVim)
134 1
i
i3
]
I R S N E— L)
48 LN/—-——f
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 108,58 -----v -=---- 100.07 34.97 1121 37.67 0.00 315 245 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
55
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149 RU52*4_5745MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
\
3 i
B
i3
Tt T L L3
WA a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEMED GLES LD 555 5071 g6 1LE5 B4 000 157 6 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5650.22 61.53 66.37 -6.84 SL7B 34.88 11.67 36.12 .08 157 0 PEAK - . . . .
357860 99.13 11051 -20.28 8131 3494 1L17 3119 0.00 157  BPEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572141 93.27 114.14 -10.87 8448 3494 1117 37.24 6.0 197 0 PEAK 1 574500 124,66 ----nn =meee- 11599 4.9 1119 37.48 0.0 197 B PEAK
11"Le\iel (dBuVim)
1
134
i
i3
]
I UG L/u
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5745.00 115,04 --veev oomeee 106.29 3495 1119 37.39 o0 197 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number :
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

56
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH159_Full_5795MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
1T T
i
3 i
B
| U3 i
B T L L3
W"“ l‘.vwnw by 650
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Llf?lt ‘ Read  Ant Cable Preamp Aux APos TPos
1 SHSE S5 G0 067 40.60 AT LI W05 0.0 38 4l PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.42 57.30 69.26 -11.96 47.49 34.88 11.67 36.14 .08 328 41 PEMK - . . . .
3 OSTALAD 59.44165.59 -46.15 50.30 34.92 1L14 3692 0.00 3B 41 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.21 6.0 111.41 -45.33 57.19 34.94 1L17 37.22 6.00 328 41 PEM 1 5795.00 115,80 ----vv ooeee- 107,93 35.00 1L28 3842 0.0 38 AL PEK
11"Le\iel (dBuVim)
134 i
i
i3
Al
L - UNIL3AVG)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5795.00 106,89 ----vv -=-om- 98.79 35.60 1125 3815 0.00 328 41 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

1 Level (dBuVim)

" h \

WAL
P
. PWM w w NI

Aol u
"
| Aot

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 57.13 110.9 -53.77 56.85 35.07 1134 39.33 8.8 328 4L PEM
5860.22 63.19 189.44 -46.25 56.10 35.07 1134 39.37 8.8 328 4L PEM
5924.60 53.67 66.50 -14.83 46.36 35.13 11.48 39.22 8.8 328 4L PEM
5976.60 56.41 66.20 -11.79 48.91 35.18 11.45 39.13 6.8 328 4L PEMK

PR

Sporton International Inc. (Kunshan) Page Number 1 C1-157 of 293
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56
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH159_Full_5795MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
|
ffh
3 i
B
i3
) T ML L L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SemED GL3 B0 6.8 SLAL 86 1L F.O3 000 180 ol PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 60.60 66.20 -7.6B 50.77 34.88 11.67 36.12 0.08 189 91 PEAK - . . . .
3 570660 7103 109.95 -38.90 62.09 34.94 1L16 3716 0.00 169 91 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572141 67.00 114.14 -47.14 5813 34.94 1117 37.24 6.06 189 91 PEM 1579500 121,27 --seem woeeee 13,09 3499 114 3505 0.0 109 9L PE
11"Le\iel (dBuVim)
103 !
i
i3
Al
I R S S E— L)
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5795.00 112,75 -=veev oomees 104,57 34,99 1124 38.65 o0.00 109 91 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

1 Level (dBuVim)

o .

975

AN

b UL

T

L J k

| Wby
3!

Peak Blank

1 3

5600 5680, 5760, 5840, 5020, 6000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 68.62 110.9 -42.23 61.54 35.07 1134 39.33 4.8 189 9L PEM
5856.60 69.95 110.45 -40.50 62.87 35.07 11.34 39.33 @.08 189 9L PEM
592422 56.36 66.77 -12.41 49.85 35.13 11.48 39.22 8.8 189 9L PEM
5928.60 56.07 66.20 -12.13 48.73 35.14 1141 39.21 6.8 189 9L PEMK

PR

Sporton International Inc. (Kunshan) Page Number 1 C1-159 of 293
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,whziml(dBu‘ﬂm] 1 Level (dBubim)
1138 138
a5 i
ik i i IH
" Il 1L T M GENJ_U—I_ITI_J _1 1 M
L i O UG |— = - : - L
Peak e 1‘ g i
Avg 35 &
1 ki
163
7000 920. 11400, 1 15800. 18000
7000 9200, 1140, 13600. 15800. 18000 Frequency (MHz)
Frequency (NHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dw/nddv/m A8 dBW dBm B dB dB o deg
Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg 1 11590.00 49.05 74.00 -24.95 60.76 38.20 16.42 66.33 Q.00 100 0 PEAC
1 11599.00 45.68 74.00 -28.32 57.39 38.20 16.42 66.33 0.00 == PEAK 1 11500.00 36,59 54.00 -17.41 45,30 38.20 16.40 66.33 0.00  1o0  AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B
57
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT80_CH155_Full_5775MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
\
3 i
B
: L3 B
CRENTL L0 T s A | RO
ftibien a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 S0 6003 GRO0 .00 5640 A5 1LE3 B.49 000 39 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.60 58.97 66.95 -9.98 49.15 34.88 11.67 36.13 0.0 351 39 PEMK - . . . .
3570022 70.98 15.36 -34.38 6182 34.92 1L14 3.9 0.00 351 39 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 73.41110.90 -37.49 64.52 34.94 1117 7.2 6.08 /1 39 PEM 1 5775.00 119,18 ----vn woeee- 10150 4.9 1119 37.48 0.0 /1 3 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
I E S N E— L)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 16216 ----vv -=nom- 93.49 4.9 1119 37.48 0.00 31 39 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

1 Level (dBuVim)

- |

W [WNN\M“ h
RN

# \” | r\
I8

Ak v
iyl A
al AT T TR IV i
3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5020, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
1 5855.60 55.58 116.99 -55.32 48.50 35.07 1134 39.33 @.60 351 39 P
1 5855.18 63.88 110.61 -46.13 56.79 35.07 1134 39.37 6.6 351 39 PEK
3592260 54.84 £9.97 -15.13 47.53 303 1140 9.2 6.e6 351 39 PEAK
4 5930.22 55.53 68.20 -12.67 48.19 35.14 1141 9.2 @.ee 351 39 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C1-162 of 293
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samronas. FCC TEST REPORT Report No. : FR452305B

57

Mode

Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT80_CH155_Full_5775MHz

ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
_1.
\
915
i
B
1 i3
650 /] | | an UNIS
W a0 -
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Linit Qver Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEGD G741 G0 070 S7.46 486 1LE5 B.O5 0.0 18 05 Peak Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 61.76 66.28 -6.58 S1.87 34.88 11.87 36.12 .08 184 95 PEAK - . . . .
3 OST8.60 86.79 LIOSL 1372 77.87 .94 1LI7 319 0.00 164 95 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.21 62.91 111.41 -18.58 74.02 34.94 1117 37.22 6.00 184 95 PEM 1 5775.00 118,09 ---vv woeeee 109.42 4.9 1119 37.48 0.0 o4 95 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
I N F SR )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 107,89 ----vv -oeee- 99,14 34.95 1119 37.39 0.00 104 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-163 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

1 Level (dBuVim)

1138

975

" M M W Ww%l NI

% =
=
/

65 i

M LR

o LA h H—MM-’N
3!

Peak Blank

1 3

5600 5680, 5760, 5840, 5020, 6000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg

1 5B55.80 73.39 110.99 -37.51 66.31 35.67 1134 3.3 0.60 184 95 PEM
2 5BS9.42 75.99 19,66 -33.67 68.9 35.67 1134 9.2 6.60 184 95 PEM
3 595.80 55.86 60.20 -12.34 48.55 .13 1140 0.2 0.00 184 95 PEM
4 SON.82 55.89 68.20-12.31 4857 35.13 1148 B.21 6.00 184 95 PEM
Sporton International Inc. (Kunshan) Page Number 1 C1-164 of 293
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B L v 4 B v
Peak s ! b |
O T it
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11550.08 45.47 74.80 -28.53 57.21 38.20 16.39 66.33 @.00 -~  --- PEAK 1 11550.06 45.67 74.80 -28.33 57.41 38.20 16.39 66.33 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-165 of 293
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58
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_RU52*4_5825MHz
ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
4
1l
3 i
B
L3 B
2 1 | T e T L3
ity a0
At
489 W
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_cm—deg Li{nit ‘ Read  Ant Cable Preamp Aux APos TPos
1 SES.AD GA.5D 1000 4638 7.4 B4T LM 1.3 000 07 63 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5857.80 66.16 110.11 -44.01 59.82 35.87 11.34 39.33 .08 267 63 PEAK - . . . .
359460 57.58 6850 -18.90 50.27 3%.13 1140 B2 0.00 267 63 PEM Wz du/n dBuv/e A dB dBfm B 8B B o deg
4595422 59.55 68.20 -B.65 5213 35.16 11.43 39.17 0.00 267 63 PEMK 1 581533 116,72 122,30 -5.58 109.10 .83 1130 3871 0.80 267 63 Pesk
11"Le\iel (dBuVim)
134 i
95
i3
Al
L - UNIL3Ave)
488
Avg Blank
125
163
100 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy

1 5815.33 106.81 122,30 -15.49 99.19 35.83 1138 38.71 .00

%7 63 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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58

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT20_CH165_RU52*4_5825MHz

ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
1
M
915
i
B
: L3 B
B0 % - T T LT U
Wbt it a0 T
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_cm—deg i.lf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SESAD 7000 1090 009 K07 4T 1L 1.3 0.00 14 369 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5855.20 72.00 110.84 -38.84 64.92 35.87 1134 39.33 Q.08 141 360 PEAK - . . . .
3 OS9B.42 59.66 6937 971 5235 .03 1140 WD 0.00 141 369 PEM Wz du/n dBuv/e A dB dBfm B 8B B o deg
4 594142 59.62 68.20 -B.58 52.24 35.15 11.42 39.19 0.00 141 360 PEMK 1 OS815.33 12260 122,30 03111499 35,83 1130 3871 0.80 141 360 Pesk
11"Le\iel (dBuVim)
134 1
95
i3
Al
L O L] Lv
488
Avg Blank
125
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5815.33 113,36 12230 -9.00 105.68 35.83 1138 38.71 0.00 141 360 Average
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